CHAPTER 7
PROPOSED MASTER PLAN



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

CHAPTER 7 PROPOSED MASTER PLAN
7.1 SUMMARY

This section describes the collection and treatment components of the future sewerage system based
on the recommended Alternative Il selected in the previous section. In addition, this section of the
Master Plan evaluates current capacity, and existing deficiencies and identifies capacity of each
component to handle projected wastewater flows over the planning horizon.

The Master Plan sewerage layout is presented in Figure 7.1. Capacity of the main facilities are
presented in Figure 7.2 for 2015 and Figure 7.3 for 2030. The overall sewerage scheme will consist of
4 separate Sewerage Districts each with its own treatment plant:

= District I: Dubagga area conveying sewage to existing Daulatganj STP,

= District 1I: Kanausi area and Sarojini Nagar area conveying sewage to proposed Khwajapur
STP.

= District Ill: Trans Gomti side conveying sewage to sanctioned Kakraha STP

= District IV: Cis Gomti side conveying sewage to proposed Mastemau STP

Districts are divided into Zones each with its own pumping station or trunk sewer. Zones are further
divided into several sewer sub-catchment areas, as shown in Figure 7.4. Sewer sub-catchment
boundaries have been determined primarily on the basis of topographical features, existing sewer
network and site investigations.

Populations, and wastewater generated by sewerage district are presented in Planning Framework
Section 5 Table 5.2 and 5.6. Sewage generation quantities have been computed considering tributary
areas proposed under the Master Plan. These tributaries areas are presented in Table 5.2 and are also
shown on layout drawings in Appendix B. Peak sewage generation volumes at various phase years
have been computed on peak factors as per Section 5.

Hydraulic calculations for evaluating capacity of existing trunk sewers are presented in Table 7.2 and
replacement sewers. Calculations for sizing proposed trunk sewers are presented in Table 7.3.

Existing pumping station data is presented in Table 7.4. Evaluation of pumping station capacity for
present and future wastewater loads is presented in Table 7.5.

7.2 STORM WATER DRAINS
Lucknow City has several large drains that carry significant amounts of wastewater to Gomti river.
These drains are also a significant source of pollution during wet weather when cow dung and human

waste that accumulates during the dry season are flushed away by runoff.

Investigations were carried out in the year 2003, and it has been found that drains discharge a total of
341 mld. A total of 6 drains have already been tapped in GOAP-I diverting 45 mid.

Locations of existing nala/drains are shown in Figure 7.5. A list of existing nala/drains, including
measured flows is shown in Table 7.1. Some drains have already been diverted to the sewer system
and UPJN has proposed to divert the remaining nalas under GoAP-II as shown in Drawing B2.

These nala-tapping arrangements are essential for intercepting wastewater during dry weather and
reducing pollution loads, however the present tapping arrangements are inadequate:

= they allow a substantial quantity of silt and debris into the sewer system which is detrimental
to its life and proper function.

7-1



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

= They allow large quantities of storm water into the sewerage system which would cause
flooding and hydraulic overloads at treatment plants

Such nala tapping arrangements are considered as interim measures only and should be phased out
gradually with the improvement in sewerage cover into all urban areas i.e. implementation of the
Master Plan. However, house connection targets for 2030 are at most 80% therefore there will always
be some flow in the nalas. It is recommended that each tapping point be provided with screening and
grit removal facilities to protect the collection system. Furthermore each tapping point should have a
means of automatically regulating the inflow during wet weather.

7.3 GENERAL ASSESSMENT: PHYSICAL CONDITION OF TRUNK SEWERS

A detailed survey of the trunk sewers was beyond the scope of the present Master Plan study however
the JICA Study Team did carry out a visual survey of the trunk sewers at random locations to get an
appreciation of potential problems.

The visual surveys were supplemented by discussions with UPJN and Jal Sansthan and videotapes
from previous camera inspections.

7.3.1  Current Deficiencies

1) Poor maintenance: The majority of the branch sewers are at any time either completely
blocked or their capacity is severely reduced by silt and solid wastes. Sewer
maintenance is restricted to emergency clearing of blockages and is given low priority.

2) Silting and surcharging: Visual surveys by JICA Study Team indicates that sections of
the trunk sewers are heavily silted. Reduced capacity from silting results in sewage
overflows from manholes to surface drains during peak flow periods. Problems may
also be caused by structural damage in some sections.

3) Ageing infrastructure: The existing trunk sewer system is over 50-60 years old and has
been allowed to deteriorate to the point where rehabilitation or replacement is necessary.
Many of the sewers have not been inspected.

4) Poor record keeping and inadequate information for planning: The limited availability
of records relating to pumping stations and the sewerage system makes planning for
extending services and assessing the amount of sewage presently flowing into the sewer
system difficult. This also prevents effective maintenance and corrective actions.

5) Storm water and solid waste ingress to sewers: Damaged manholes, sewer defects
particularly around the nala and connections of nala to the sewerage system have led to
the increased risk of solid waste entering and blocking the system.

7.3.2  Current Capital Needs

Trunk sewers and branch sewers in the city need to be cleaned. Sewers that have been diverted to
drains as a temporary relief from chronic blockage or surcharging should be re-instated and connected
to the sewage collection system.

Drains that have been diverted directly into sewers must be rerouted to formal tapping points. These
tapping points must be constructed with proper screening and grit removal facilities. Tapping points
will also require some physical means of by-passing large storm water flows. The present solution of
manual gates is inadequate and creates operational difficulties.

7-2



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

7.4 SEWERAGE DISTRICT I: DAULATGANJ STP
7.4.1  General Description

This district has one sewage treatment plant called Daulatganj Sewage Treatment Plant in Lucknow
City, which is located in the Gaughat area. For treating wastewater, this STP uses the biological
process called “Fluidised Aerobic Bio-reactor (FAB) Treatment Process” and the design capacity is
42 mld. At present the area has no sewer system. Wastewater flows into Nagaria, Gaughat, Sarkata
and Pata Nalas. Nala flows are tapped, diverted and pumped to Daulatganj STP. A new sewage
treatment plant has been proposed at Hardoi Road, L.D.A Colony by Lucknow Development
Authority. The capacity of this sewage treatment plant has been planned initially as 14 mid and
treatment plant based on FAB technology. Under this Master Plan, a new sewer system would be
connected to the STP, but its capacity should not exceed the maximum capacity of Daulatganj STP
(ultimate design capacity of 56 mld with expansion).

7.4.2  Sewers

Tentative alignment and sizing of proposed sewers is presented in Drawing B4. Carrying capacities of
the new sewers have been computed in accordance with Manning’s formula with value of ‘n” = 0.015
corresponding to concrete pipes. Sewage quantities in Table 7.3 are peak flows that the collection
system has to sustain.

7.4.3 Daulatganj Wastewater Treatment Facility
(1) General

This section includes information pertaining to the City’s existing wastewater treatment plant at
Daulatganj. Detailed analysis of plant processes to identify potential improvements for optimizing
performance of the present treatment plant is beyond the scope of the present Master Plan study.
However, some general observations are made on the basis of site visits and the limited operational
data provided to the JICA Study Team.

(2) Facility Overview

The work on the Daulatganj STP was started in November 2001 and it was fully commissioned in
December 2002. The sewage treatment plant at Daulatganj has been designed with 3 x 14 mid
modules giving a total capacity of 42 mld. There is provision for an additional 14 mld module and
land for future expansion. Under the proposed Master Plan the treatment capacity will be augmented
to 56 mld in 2015. This STP is operated and maintained by UPJN.

The current process diagram is presented in Drawing B5 and it illustrates the major process units. The
site plan presented in Drawing B6 provides the actual layout and location of the various process units.

(3) Liquid Process Units

The flow scheme comprises preliminary treatment, followed immediately by fluidised aerated bed
reactors and secondary clarifiers. There is no primary clarifier. The wastewater enters the stilling
chamber and preliminary treatment is carried out in the subsequent bar screen and grit chamber.

The flow is divided into three equal streams and enters fluidised aerated bed (FAB) reactors (two in
series) in which the conversion of soluble organic material into settleable biomass is accomplished by
utilizing the metabolic mechanism of micro-organisms. The notable feature of fluidised aerated bed
reactors is the presence of special plastic media that is used as the base material for the growth of the
biomass, and there is no requirement for sludge recirculation.

7-3



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

In the secondary clarifiers, excess sludge is removed from the bottom and conveyed to solids handling
process.

The effluent is chlorinated in order to comply with the criteria for Faeacal coliform. To save space, a
circular chlorine contact chamber has been added to the perimeter of the secondary clarifier.

Table 7.6 contains an itemized list of major components related to liquid process. The various

components are listed by treatment stage. Each component appears to be in good condition and
working efficiently.

Table 7.6 Major Liquid Process Components

Level Process Component Condition
Stilling chamber 1-4.6mx4.6mx25mSWD Good
Preliminary Bar screen chamber 4-1.0m x 6.8m x 0.566 m SWD Good
Treatment ’ ’ i
Grit chamber 3-6.0mx6.0mx1.0mSWD Good
Secondary FAB reactors 6 — 10.6m diameter, SWD = 5.5 m Good
Treatment
Post Secondary clarifiers | 3 —17.5m diameter, SWD =3.75 m Good
Treatment Chlorine contact tank | 3 — 21.5m diameter, SWD = 2.75 m Good

(4) Solids Handling Units

Sludge consists of biological sludge from secondary clarifiers. Table 7.7 provides an inventory of the
solids handling process. The sludge that has settled at the bottom of clarifier is conveyed to the sludge
thickener and transported directly to the sludge drying beds without digestion process, because the
sludge produced from the FAB reactors is fully stabilised.

Table 7.7 Major Solids Handling Components

Process Component Condition
Sludge thickner 1-14.4m diameter, SWD =3.0 m Good
11 -15.0m x 16.0m
Sludge drying beds 3 —-12.5m x 16.0m Good
6 —7.5m x 7.5m

(5) Evaluation

Average monthly data made available to the JICA Study Team is presented in Table 7.8 and
Figure 7.6. The effluent quality data shows that average monthly BOD ranges from 16 to 37 mg/I
(average 25 mg/l) and suspended solids from 23 to 86 mg/l (average 43 mg/l). These values represent
removal efficiencies of 76% and 80% respectively.

Figure 7.6 also indicates that effluent efficiencies during January 2003 to May 2003 (this period
corresponds to start-up period) are somewhat lower; whereas, the performance of June 2003 to
January 2004 is well within the discharge criteria. This difference is due to the unstable activity of
micro-organism in the reactors during habituation period. The FAB system appears to have the
potential to perform well even when influent BOD increases in the future.

7-4



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

7.5 SEWERAGE DISTRICT Il: KHWAJAPUR STP
7.5.1  General Description

This district is on the south side from Sharda Canal and, at present, the area has no sewage
treatment plant. Some areas have existing sewer networks developed by the Lucknow Development
Authority (LDA); however, collected sewage is discharged into natural nalas.

A large part of this area is occupied by low-density peri-urban settlements. It has recently experienced
growth and is at present becoming urbanized. Wastewater flows are expected to increase with the
recent extension of water supply services into the area.

7.5.2  Sewers

Tentative alignment and size of the future sewer network are shown in Drawing B7. Carrying
capacities of the new trunk sewers have been computed in accordance with Manning’s formula with
values of ‘n’ =0.015 corresponding to concrete pipes. Sewage quantities in Table 7.3 are peak flows
that the collection system has to sustain.

7.5.3 Khwajapur STP

The ultimate capacity of the treatment plant proposed for the year 2030 is 135 mld. A detailed
comparison of various treatment process options is presented in Appendix A.

Table 7.9 Khwajapur STP: Preliminary Cost Comparison of Process Alternatives

Cost (Rs. million) WSP AL AL+ AS AS+ UASB++
Capacity 135 mid
Land area for treatment process (ha) 169 47 101 27 81 47
Land cost 675 189 405 108 324 189
Capital cost 216 338 432 365 459 405
Annual O&M 8 41 43 49 51 18
Total present value (including land cost) 1,018 1,182 1,530 1,290 1,642 922

The comparison indicates that waste stabilization ponds offer the lowest O&M cost. However the land
requirements are excessive. The next most attractive option would be UASB with post treatment by
aerated lagoons because it is simple to operate and maintain, and has a low running cost compared to
other options. Effluent could be discharge to the Sai River or alternatively to irrigation. The addition
of maturation ponds to reduce faecal coliform counts would significantly increase the land
requirements probably beyond the limits of land available. The effluent would be chlorinated if land
cannot be acquired for the maturation ponds.

A potential site has been identified near south/east of the Airport but UPJN has not yet confirmed that

land could be acquired. Final site location and the potential for effluent re-use should be investigated
in more detail in subsequent studies.

7-5



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

7.6 SEWERAGE DISTRICT I11: KAKRAHA STP
7.6.1  General Description

This district is on the left bank of the Gomti River which is called Trans-side. The Trans Gomti Trunk
Sewer (TGTS) runs parallel to the river from west to east and collects city sewage through connecting
lateral sewers. The TGTS discharges to the Trans Gomti Pumping Station (TGPS) near Nishatganj
Bridge. The TGTS starts from the left bank of Daliganj D/S nala and receives discharge from Daliganj
IPS located near the head of this sewer through a rising main. This Daliganj IPS receives discharge
from Mohan Meakin Sewer and Daliganj Sewer, and sewage is pumped into the TGTS through the
rising main. At present, Daliganj IPS is utilized as a flood pumping station; therefore, wastewaters
from Mohan Meakin Sewer and Daliganj Sewer flow directly into the Gomti river.

Mahanagar locality contributes sewage into the Mahanagar sewage pumping station at Nishatganj
crossing from where it is pumped through the rising main coming from the Paper Mill colony sewage
pumping station. The rising main diameter increases to 375 mm ultimately joining the 1350 mm
diameter rising main near the Paper Mill. The diameter of the rising main remains 1350 mm up to
Kukrail nala.

Chhaoni, Mirzapur, Janki Puram, ALiganj and Vikas Nagar areas in the northwest of the Kukrail nala
have existing sewer networks developed by the Lucknow Development Authority (LDA) and
Housing Board. All sewage collected is discharged directly into the Kukrail nala. There are also
existing sewer networks at Indira Nagar and Gomti Nagar.

At present the area has no sewage treatment plant; however, under the GoAP (Gomti Action Plan), one
sewage treatment plant at Kakraha has been sanctioned by NRCD.

Under this Master Plan, all wastewaters of the Trans Gomti area are proposed to be conveyed to the
Kakraha STP. This district shall consist of 7 separate sewerage Zones each with its own pumping
station, as follows:

Zone A: Mohan Meakin area conveying sewage to sanctioned Mohan Meakin PS

Zone B: Trans core area conveying sewage to existing TGPS.

Zone C: Lunia Purwa area conveying sewage to proposed Lunia Purwa PS

Zone D: Hasanganj area conveying sewage to proposed Kukrail No. 2 PS

Zone E: Vikas Nagar area conveying sewage to proposed Kukrail No. 3 PS.

Zone F: Kukrail Nala left bank side area conveying sewage to sanctioned Kukrail No. 1 PS
Zone G: Gomti Nagar area conveying sewage to sanctioned Guari MPS

Tentative alignment and size of the future sewer network for District 11l are shown in Appendix B
Drawing B8.1 to 8.3.

76.2 Zone A
(1) Daliganj No. 1 Pumping Station

This pumping station has been sanctioned by NRCD on the left bank at the tail end of Daliganj U/S
Nala under the GOAP (Gomti Action Plan).

As per the sanctioned plan, wastewater from four nalas; namely, the Maheshganj Nala, Rooppur
Khadra Nala, Mohan Meakin nala and Daliganj U/S nala, will be collected at the Daliganj No.l
Pumping Station and diverted to the Trans Gomti Trunk Sewer (TGTS). The sanctioned pumping
capacity of this pumping station is based on the flow measured for each nala in 1993 (flows measured
by UPJN). The pumping station is sanctioned for an ultimate average discharge of 34 mld and a peak
flow of 635 Ips.



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

Site investigation by the JICA Study Team and UPJN has revealed that there is no space to construct
the collection chamber and sump for sanctioned PS at Daliganj U/s nala outfall. Furthermore, levelling
surveys and hydraulic calculations by the JICA Study Team confirm that the Trans Gomti Trunk
Sewer does not have sufficient hydraulic capacity to accept additional flows from the pumping station.
As a result of the Study Team’s assessment, UPJN is at present revising the sanctioned project as
follows:

o Only Daliganj U/S Nala will be tapped at Daliganj No.1 Pumping Station ;

e Flows from Daliganj No.1 PS will be diverted to TGPS;

e The other three nalas i.e., Maheshganj nala, Rooppur Khadra nala and Mohan Meakin Nala
will be tapped at the tail end of each nalas and diverted to Mohan Meakin Pumping Station;

e Flow from Mohan Meakin PS will be pumped by force main to TGPS to prevent overloading
the TGTS.

The Master Plan for sewerage development has taken revised proposals of UPJN into account in
laying out future sewerage development.

(2) Mohan Meakin PS

This pumping station is also sanctioned by NRCD on the left bank at the tail end of Mohan Meakin
nala. In the present Master Plan the pumping station will be in the same location as proposed under the
sanctioned GOAP.

For this sanctioned project, three nalas; namely, the Maheshganj nala, Rooppur Khadra Nala and
Mohan Meakin Nala, will be tapped and diverted to the Mohan Meakin Pumping Station. The
wastewater from Mohan Meakin PS will be conveyed to Trans Gomti Pumping Station (TGPS)
through proposed rising main. The tentative alignment of this proposed rising main is shown in
Drawing B8.1 and in the Master Plan the pumping station will be in the same location as proposed.

The required capacity in the present Master Plan is the average discharge of 28 mld in the year 2030.
Details of the required capacities of pumps, rising mains and sumps are presented in Table 7.5.
The pumping station will cater to the following design flows from Zone A:

= 2015 :19 mld average :441 Ips peak
= 2030 :28 mld average :648 Ips peak

The new pumping station will have the following characteristics:

= Pumps initial stage :6 X 6,600 Ipm
= Pumps ultimate stage :6 x 10,200 Ipm
» Rising main :800 mmdia. L=4,000m
= Sump capacity 1194 m®
7.6.3 ZoneB

(1) Existing Trans Gomti Trunk Sewer

The invert levels for this sewer have been resurveyed for the Master Plan by UPJN in order to provide
data for hydraulic calculations. The existing TG Trunk Sewer has a carrying capacity of 300 Ips as
computed in accordance with Manning’s formula with value of ‘n’ =0.015 corresponding to old
concrete sewers.

Sewage quantities in Table 7.2 are peak flows that the collection system has to sustain. From the
hydraulic analysis it is evident that the TG Trunk Sewer does not have sufficient hydraulic capacity.
Furthermore the trunk sewer is old and reported to be in poor condition. Therefore, it is necessary to



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

reduce the sewer sub-catchments area that contributes to the TG Trunk Sewer by providing a relief
sewer.

The sub-catchments identified in Table 7.10 will be diverted away from the TG sewer and conveyed

from proposed Mohan Meakin PS to TGPS. The plan of the trunk sewer and lateral sewers is shown in
Drawing B9.6 and the profile of the trunk sewer is shown in Drawing B9.7.

Table 7.10 Sub-catchment of TG Trunk Sewer (existing & proposed)

Wastewater flow to
Sub-catchment —

Existing Proposed.
TS-10 Mohan Meakin PS
TS-10A
TS-12 Daliganj No.1 PS
T5-13 TG Trunk

Sewer

1514 TG Trunk S
TS5 runk Sewer
TS-16

(2) TG Pumping Station

The TG Pumping Station is located near the Nishatganj Bridge on left bank of the Gomti River. The
Trans Gomti Trunk Sewer receives discharge from the existing Daliganj IPS. This Daliganj IPS
receives discharge from the Mohan Meakin and Daliganj Sewers, and sewage is pumped into the TG
Trunk Sewer through the rising main. At present, the Daliganj IPS is utilized as a flood pumping
station; therefore, wastewaters from both the Mohan Meakin and Daliganj Sewers flow directly into
the Gomti River.

The GOAP has proposed to renovate the TG Pumping Station with the provision of additional sump
capacity. The TG Pumping Station is to receive discharge from the existing TG Trunk Sewer and the
newly proposed Daliganj No. 1 Pumping Station through the TG Trunk Sewer and the sanctioned
Daliganj No. 1 Pumping Station is to collect wastewater from the four nalas mentioned above in the
previous Subsection. The required capacities in the GOAP are in the order of:

= Average discharge 162 mld in the year 2034
= Peak discharge : 717 Ips in the year 2034

However, UPJN is in the process of revising the sanctioned plan as mentioned in Subsection 7.6.2.1
and 7.6.2.2.

Under the present Master Plan, the existing TG Pumping Station will collect wastewater flow from the
TG Trunk Sewer, Daliganj No.1 PS and Mohan Meakin PS.

From the TG Pumping Station the wastewater is to be conveyed via rising main which will run across
Kukrail nala on the way to the Kukrail No.1 Pumping Station. This raising main also has been
sanctioned by NRCD under the GoAP.

Details of the required capacities of pumps, rising mains and sumps are presented in Table 7.5. The
pumping station will cater to the following design flows from Zone B:

= 2015 :35 mld avg. : 810 Ips peak
= 2030 :51 mid avg. : 1,181 Ips peak

The new pumping station will have the following characteristics:



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

= Pumps initial stage :6 x 12,600 Ipm

= Pumps ultimate stage :6 x 18,000 Ipm

» Rising main :1 x 600mm dia. L=2,590m

= Sump capacity :354 m® (less 74 m3 existing) = 280 m*
764 ZoneC

(1) Lunia Purwa Pumping Station

A new pumping station is proposed to collect wastewater from Zone C and is to be located in lower
elevations near Ghosi Purwa. Wastewater is to be conveyed via a 700 mm diameter rising main of
approximately 2400 m to a new gravity sewer (Mahanagar Sewer) that will lead to the Kukrail No. 2
Pumping Station. Details of the required capacities of pump, rising main and sump are given in
Table 7.5. The pumping station will cater to the following design flows from Zone A:

= 2015 :12 mid avg. : 278 Ips peak
= 2030 :33 mld avg. : 764 lps peak

The new pumping station will have the following characteristics:

= Pumps initial stage :6 X 4,200 Ipm
= Pumps ultimate stage :6 x 13,000 Ipm
= Rising main initial stage :1 x 700 mm dia. L=2,380m
= Rising main ultimate :2 x 700 mm dia. L=2,380m
= Sump capacity :229 m®

76,5 ZoneD

(1) Mahanagar Sewer

The tentative alignment of this proposed relief sewer is shown in Drawing B8.1. The beginning point
of Mahanagar Sewer (Node number NN1) receives discharge from Lunia Purwa Pumping Station
through rising main. The Mahanagar Sewer leads towards the Kukrail No. 2 Pumping Station by
gravity. Carrying capacity of the proposed sewers has been computed in accordance with Manning’s
formula with value of ‘n” = 0.015 corresponding to concrete pipes Sewage quantities in Table 7.3 are
peak flows that the collection system has to sustain.

(2) Kukrail Nala Interceptor Right Bank

The Kukrail nala is the largest nala on the Trans Gomti side. The right bank of Kukrail nala is divided
into upstream, middle, and downstream areas. Zone D includes the middle area (sewer sub-
catchments: TS-21A, TS-22A) and this Zone will be served by the interceptor sewer to the Kukrail
No. 2 Pumping Station located on the right bank of Kukrail nala.

The sewage from Kukrail No. 2 Pumping Station is to be pumped though a rising main which will
cross Kukrail nala to point “KC1” of Kukrail Nala Interceptor Left Bank.

Drains discharging into Kukrail nala will be collected into the right bank interceptor. The tentative
alignment of this sewer is shown in Drawing B8.1. The carrying capacity of the proposed sewers has
been computed in accordance with Manning’s formula with value of ‘n’ =0.015 corresponding to
concrete pipes Sewage quantities in Table 7.3 are peak flows that the collection system has to sustain.

(3) Kukrail No. 2 Pumping Station



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

This pumping station would be located on the right bank of Kukrail nala in close proximity with
Faizabad Road. The pumping station will received inflow from the 1600 mm diameter Mahanagar
Sewer and the 2000 mm diameter Kukrail Nala interceptor on the right bank. Wastewater is to be
conveyed via a 600 mm diameter rising main of approximately 300 m that will run across Kukrail nala
to a proposed Kukrail Nala Interceptor Left Bank leading to Kukrail No.1 PS.

Details of the required capacities of pumps, rising mains and sumps are presented in Table 7.5. The
pumping station will cater to the following design flows from Zone D:

= 2015 :28 mld avg.  : 648 Ips peak
= 2030 59 mld avg.  : 1366 Ips peak

The new pumping station will have the following characteristics:

= Pumps initial stage :6 x 10,800 Ipm
= Pumps ultimate stage :6 x 21,000 Ipm
= Rising main initial stage :1 x 900 mm dia. L=300m
= Rising main ultimate :2 x 900 mm dia. L=300m
= Sump capacity :410 m®

76.6 ZoneE

(1) Vikas Nagar Sewer

This zone includes two future service areas (FSA122, FSA126). Sewage from Zone E will be collected
by gravity to the newly proposed Vikas Nagar Sewer and flow into Kukrail No. 3 Pumping Station.
The sewage from Kukrail No. 3 Pumping Station will be pumped through the rising main crossing
Kukrail nala to the point “KL1A” of Kukrail Nala Interceptor Left Bank (refer to Drawing B8.1).

The tentative alignment of this sewer is shown in Drawing B8.1. Carrying capacity of the proposed
sewers has been computed in accordance with Manning’s formulae with values of ‘n’ =0.015
corresponding to concrete pipe Sewage quantities in Table 7.3 are peak flows that the collection
system has to sustain.

(2) Kukrail No. 3 Pumping Station

This pumping station will be located in the right bank of upstream near Sakte Purwa. The pumping
station is to receive inflow from Vikas Nagar Sewer of 2000 mm diameter. Wastewater would be
conveyed via a 1100 mm diameter rising main of approximately 700 m that will run across Kukrail
nala to Kukrail Nala Interceptor Left Bank.

Details of the required capacities of pumps, rising mains and sumps are presented in Table 7.5. The
pumping station will cater to the following design flows from Zone E:

= 2015 49 midavg. 1134 Ips peak
= 2030 ‘93 mldavg. : 2153 Ips peak

The new pumping station will have the following characteristics:

= Pumps initial stage 6 x 17,400 Ipm

= Pumps ultimate stage :12 x 16,200 Ipm

= Rising main initial stage :1 x 1100 mm dia. L=700m
= Rising main ultimate :2 X 1100 mm dia. L=700m
= Sump capacity :646 m®

7-10



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

7.6.7 ZoneF
(1) Kukrail Nala Interceptor Left Bank

Sewage from Zone F will be collected in gravity sewers and drains which would discharge into the left
bank interceptor and also this proposed interceptor will receive sewage from Kukrail No.2 PS and
Kukrail No.3 PS. The tentative alignment of this sewer is shown in Drawing B8.1. Carrying capacity
of the proposed sewer has been computed in accordance with Manning’s formula with value of
‘n” = 0.015 corresponding to concrete pipe with some allowance for deposit of sediment. Sewage
guantities in Table 7.3 are peak flows that the collection system has to sustain

(2) Kukrail No. 1 Pumping Station

In the Gomti Action Plan (GoAP) this sanctioned pumping station is to intercept and divert wastewater
from the tail end of Kukrail nala. The Kukrail No. 1 Pumping Station discussed in the Detailed Project
Report (DPR) is designed to receive the sewage pumped from the CG Pumping Station and the TG
Pumping Station through a common 1600 mm diameter PSC rising main. Sanctioned capacity is based
on the flow measured in 1993 by UPJN. The wastewater from Kukrail No. 1 Pumping Station is
proposed to be pumped though a 1400 mm diameter rising main to the sanctioned Guari Main
Pumping Station and leading to the sanctioned STP at Kakraha.

The proposed capacities in the GOAP are:

= Average discharge : 320 mld in the year 2034
= Peak discharge : 5417 Ips in the year 2034 (peak factor = 1.5)

In the present Master Plan the pumping station will be in the same location as proposed under the
sanctioned GoAP will receive sewage from TGPS, Kukrail No.2 PS and Kukrail No.3 PS. In the GoAP,
Kukrail No.1 PS will receive sewage from TGPS, CGPS and Kukrail nala. This sanctioned plan can be
implemented in the interim period until Mastemau STP is augmented. The sanctioned capacity at
Kukrail No.1 PS is larger than that proposed under the Master Plan because UPJN has assumed that
nala flows will increase in the future i.e., proposed sewerage improvements may not reduce flows in
the nalas because it may take time to implement sewerage in the catchment area it is therefore prudent
to implement the larger sanctioned capacity at Kukrail No.1 PS. The station can be downsized at a
later stage to much reduced flows if and when these begin to drop. Details of the required capacities
of pumps, rising mains and sumps under the proposed Master Plan are presented in Table 7.5.

The pumping station will cater to the following design flows from Zone F:

= 2015 : 180 mld avg. : 4167 lps peak
= 2030 : 234 mid avg. : 5417 Ips peak

The new pumping station will have the following characteristics:

= Pumps initial stage :12 x 31,800 Ipm
= Pumps ultimate stage :12 x 40,800 Ipm
= Rising main :1 x 1800 mm dia. L=4,100m
= Sump capacity 11,625 m?
7.6.8 ZoneG

(1) Gomti Nagar No. 1 Sewer and Gomti Nagar No. 2 Sewer
In the Gomti Nagar area, there are some sewer systems that have been developed by the Lucknow

Development Authority (LDA). For the southeast area of Gomti Nagar, Gomti Nagar No. 1 Sewer and
Gomti Nagar No. 2 Sewer will collect the wastewater flows by gravity and will discharge into the

7-11



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

Guari Main Pumping Station. Details of the existing and tentative alignments for the future sewer
network are shown in Drawing B8.1.

Carrying capacities of the proposed sewer have been computed in accordance with Manning’s
formulae with values of ‘n’ =0.015 corresponding to concrete pipes Sewage quantities in Table 7.3
are peak flows that the collection systems have to sustain

(2) Gomti Nagar Main Sewer

This sewer will be installed at the central part of this zone from north to south. The sewer will have a
large catchment area. The Gomti Nagar Main Sewer will lead to Guari Main Pumping Station. The
tentative alignment of this sewer is shown in Drawing B8.1.

Carrying capacity of the proposed sewer has been computed in accordance with Manning’s formula
with value of ‘n” = 0.015 corresponding to concrete pipes. Sewage quantities in Table 7.3 are peak
flows that the collection system has to sustain

(3) Guari Main Pumping Station

As per the sanctioned GoAP this pumping station is proposed to be located on the north side of
Northern Railway Varanasi Lucknow Loop line in Gomti Nagar. The Guari Main Pumping Station is
designed to receive the sewage pumped from Kukrail No. 1 Pumping Station through a 1800 mm
diameter raising main, and the GH Canal Pumping Station through a 1400 mm rising main that will
cross the Gomti River. Sanctioned capacity is based on flows measured in 1993 by UPJN. The
wastewater from Guari Main Pumping Station is to be pumped though a 2100 mm diameter rising
main to the sanctioned Kakraha sewage treatment plant. The proposed capacities in the GOAP are:

= Average discharge ;478 mid in the year 2034
= Peak discharge : 8,102 Ips in the year 2034

In this Master Plan the pumping station is proposed at the same location as that sanctioned under the
GOAP but it will receive wastewater from of the Trans Gomti area only. The sanctioned GoAP project
however, envisages that sewage from of the whole Trans Gomti area as well as, CGPS and GH Canal
Pumping Station will be conveyed across the Gomti River to Guari MPS for treatment at Kakraha STP.
This plan may be implemented in the interim period until proposed STP at Mastemau augmented after
2015. The sewage from the Guari Main Pumping Station is to be conveyed via two parallel rising
mains to the proposed treatment plant at Kakraha.

The proposed capacities for this MPS in the Master Plan are far below those of the sanctioned plan. In
the case of the sanctioned plan, i.e., The GOAP (Gomti Action Plan), sewage from the Cis Gomti area
and the GH Canal Pumping Station was to be conveyed to the Guari Main Pumping Station. In the
case of the present Master Plan, however, this pumping station will receive discharge from the Trans
Gomti area only. Therefore, the catchment area for the pumping station is smaller.

Details of the required capacities of pumps, rising mains and sumps are presented in Tables 7.5. The
pumping station will cater to the following design flows from Zone A:

= 2015 :344 mld avg. : 7,731 Ips peak
= 2030 :323 mld avg. @ 7,477 Ips peak

The new pumping station will have the following characteristics:

= Pumps initial stage :12 x 58,200 Ipm
= Pumps ultimate stage :12 x 57,000 Ipm
= Rising main initial stage :2 X 2100 mm dia. L=4,100m
» Rising main ultimate :2 X 2100 mm dia. L=4,100m

7-12



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

= Sump capacity 2,243 m°
7.6.9 Kakraha STP

The District Il at present has no sewage treatment plant. Under the Gomti Action Plan, sewage
treatment plant at Kakraha has been sanctioned. The site for the proposed STP however, with ground
elevation of about 103 m, is located on the eastern part of the Lucknow city near to the Khargapur
Village. Projected flows based on populations in future service area are as follows:

= 345mld in 2015
= 345 mld in 2030

UPJN in consultation with NRCD has elected to construct a 345 mld UASB plant, with 1 day retention
time FPU and a 25 mld WSP system to treat projected sewage flows of 370 mld for the year 2014. The
required land of 120 ha, has also been identified.

The proposed UASB plant will not be able to meet the required effluent standards set by NRCD.
Therefore the Study Team recommends that the sanctioned plan be revised to include post treatment
by Aerated Lagoons. The space allocated in the plan for the proposed WSP could be utilised for the
Aerated Lagoons.

7.7 SEWERAGE DISTRICT IV: MASTEMAU STP
7.7.1  General Description

This district is on the right bank side of Gomti River called Cis-Side and includes the old city core
with an old sewerage network. The main interceptor sewer named as Cis Gomti Trunk Sewer runs
parallel to the river along the west to east axis leading to Cis Gomti Pumping Station (CG Pumping
Station) near Nishatganj Bridge. It receives city sewage through lateral collector sewers.

In the past, the sewage from CG Pumping Station used to be pumped through a rising main across
Nishatganj Bridge to a sewage farm. The rising main coming from TG Pumping Station also joined
the rising main from CGPS and the combined rising main conveyed the city sewage to the sewage
farm for irrigation. At present, however this system is defunct and the sewage farm also has become
non existent. Therefore, the swage from CG Pumping Station goes directly into the Gomti River.

The GH Canal is the largest drain on the Cis-side and has wider sections and longer lengths

At present it serves as storm water and wastewater drain for the city and carries a substantial amount
of sullage. Two old trunk sewers run parallel to the GH Canal on both banks. These sewers however
are now defunct.

At present this district has no sewage treatment plant and under the GoAP, the sewage from this
district is proposed to be conveyed to the sanctioned sewage treatment plant at Kakraha.

In the present Master Plan, a new sewage treatment plant has been proposed at Mastemau and all
wastewaters of the Cis Gomti area are proposed to be conveyed to the Mastemau STP.

This district shall consist of four separate sewerage Zones each with its own pumping station or new
sewer, as follows:

Zone H: The core city area along the Gomti River conveying sewage to existing CGPS

Zone |: The core city area to convey the sewage to the proposed new Cis Gomti Relief Sewer
Zone J: GH Canal area conveying sewage to sanctioned GH Canal PS

Zone K: Arjunganj-Telibagh area to convey sewage in to proposed new sewer along Sultanpur
Road

7-13



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

Details of the existing and tentative alignments of future sewer network for District IV are shown in
Drawing B9.1 and B9.4.

7.7.2 ZoneH
(1) Existing Cis Gomti Trunk Sewer

The existing Cis Gomti Trunk Sewer starts from right bank of Sarkata nala near western gate of
Chhota Imambara and receives discharge from some lateral sewers on its way, as follows:

- Sarkata A Sewer 750 mmdia  3,360m length
- Sarkata B Sewer 1050 mm dia  3,460m length
- Pata Nala Sewer 900 mmdia  1,430m length
- Shahmina Road Sewer 300 mmdia  800m length
- Wazirganj Sewer 1200 mmdia  3,540m length
- Kutchchary Road Sewer 450 mmdia  1,000m length
- Ashok Marg Sewer 600 mmdia 1,500m length

The size of the existing Cis Gomti Trunk Sewer gradually increases from 700 mm diameter to
2100 mm diameter and the total length is about 7290 m. The plan of the trunk sewer and lateral sewers
is shown in Drawing B9.6 and the profile of the trunk sewer is shown in Drawing B9.7.

This sewer has been surveyed by UPJN for the present Master Plan in order to provide invert
elevations for hydraulic calculations. The existing CG Trunk Sewer has a carrying capacity of
1900 Ips as computed in accordance with Manning’s formula with value of ‘n’ = 0.017 corresponding
to old brick sewers.

Sewage quantities in Table 7.2 are peak flows that the collection system has to sustain. From the
hydraulic analysis it is evident that the Cis Gomti Trunk Sewer does not have sufficient hydraulic
capacity. Furthermore the trunk sewer is old (1960) and reported to be in poor condition.

Therefore, a new relief sewer is proposed to reduce the inflow to the Cis Gomti Trunk Sewer. For new
catchment area, the hydraulic analysis is as given in Table 7.3. Sewage quantities are peak flows that
the collection system has to sustain.

(2) Existing Cis Gomti Pumping Station (CG Pumping Station)

At present, CG Pumping Station receives discharge from Cis Gomti Trunk Sewer. The flow from the
Wazir Hasan Road Sewer also is pumped into the sump of CGPS through an Auxiliary Pumping
Station located in the same campus. Thus, all wastewater from the Cis Gomti area flows in to the CG
Pumping Station.

Under the GoAP, the pumping station is proposed to be rehabilitated for an ultimate average discharge
of 172 mld and a peak flow of 2,980 Ips. However, the Cis Gomti Trunk Sewer, does not have
sufficient hydraulic capacity as mentioned in Subsection 7.7.2.1. Therefore, the new Cis Gomti Relief
Sewer is proposed in this Master Plan to reduce the inflow to the CG trunk sewer and hence the
average discharge capacity of only 51 mld will be required at CG Pumping Station which is far less
than the capacity proposed in the sanctioned GoAP.

As proposed in the present Master Plan sewage from this pumping station will be conveyed to the
proposed Cis Gomti Relief Sewer. However, UPJN has a sanctioned project to convey sewage from
CG Pumping Station across the Gomti River for treatment at Kakraha STP. This plan may be
implemented in the interim period until proposed STP at Mastemau is augmented.

7-14



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

Details of the required capacities of pumps, rising mains and sumps are presented in Table 7.5. The
pumping station will cater to the following design flows from Zone A:

= 2015 50 midavg.  : 1,157 Ips peak
= 2030 :51mldavg. :1,181 Ips peak

The new pumping station will have the following characteristics:

= Pumps :6 x 18,000 Ipm
= Rising main :1 x 1100 mm dia. L=2,000m
= Sump capacity :354 m®

7.7.3 Zonel

(1) Cis Gomti Relief Sewer

The hydraulic capacity of the existing Cis Gomti Trunk Sewer is smaller than previously assumed and
the sewer is in poor physical condition as mentioned above. Therefore a new Cis Gomti Relief sewer
has been proposed in the Master Plan and its alignment has been so proposed that the it may be able to
take in much of the sewage from the center core. The sewer sub-catchment areas for existing Cis
Gomti Trunk Sewer and the proposed Cis Gomti Relief Sewer have been proposed, as tabulated
below:

Table 7.11 Sub-catchment of CG Trunk Sewer (Existing & Proposed)

Sub- Wastewater flow to
catchment Existing Proposed
TS-10
L Existing Cis Gomti Trunk
- - . . Sewer
T-gszzli Existing Cis Gomti Trunk W
TS-12A Sewer
i} Cis Gomti Relief Sewer
TS-18A

A tentative alignment based on site investigations with UPJN is shown in Drawing B9.1. The carrying
capacity of the proposed sewer has been computed in accordance with Manning’s formula with value
of ‘n” = 0.015 corresponding to concrete pipes Sewage quantities in Table 7.3 are peak flows that the
collection system has to sustain.

774 ZoneJ
(1) GH Canal Interceptor Sewers

The GH Canal is the largest drain on the Cis Gomti side. At present the zone has no sewers and
wastewater flows directly into the GH Canal. Sanctioned under the GoAP 11 (Gomti Action Plan Phase
I1), the GH Canal Pumping Station is designed to tap flow at the tail end of GH Canal. In the Master
Plan, not only the GH Canal Pumping Station but also the GH Canal Interceptor Sewers are proposed
on the left and right banks. For the GH Canal area, all wastewater will flow into the two interceptors
and will be conveyed to the GH Canal Pumping Station located on the right bank of the GH Canal.

The tentative alignments of three sewers is shown in Drawing B9.1and typical cross sections showing
the conceptual arrangements of the sewers along the right and left banks is shown in Drawing B9.3.

7-15



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

(2) GH Canal Pumping Station

A pumping station at the tail end of the GH Canal has already been sanctioned under the GoAP to tap
and divert wastewater from the GH Canal. Under the sanctioned project the wastewater from the GH
Canal Pumping Station is proposed to pumped through a 1400 mm diameter rising main across the
Gomti River to the sanctioned Guari Main Pumping Station.

In the present Master Plan, the pumping station is proposed at the same location as that proposed in
the GoAP. It will receive wastewater from the newly proposed GH Canal Interceptors of the right and
left banks. At present, wastewater of the whole Zone J flows directly into GH Canal. Therefore during
Stage I, the canal will serve as a conveyance vehicle but in the future, wastewater will be collected by
these interceptors.

The sewage from GH Canal Pumping Station will be conveyed by rising main to the new Cis Gomti
Relief Sewer (Node number CT9). However, as mentioned above UPJN has sanctioned project to
convey sewage from GH Canal pumping station to Guari MPS across the Gomti River for treatment at
Kakraha STP. This plan could be implemented in the interim period until proposed STP at Mastemau
is augmented.

Under the GoAP, the pumping station is sanctioned for an ultimate average discharge of 158 mld and
peak flow of 2560 Ips. In this Master Plan the pumping station would be required to handle an average
discharge of 125 mld which is less than the sanctioned capacity. Sanctioned capacity is based on flows
of 134 mld measured by UPJN in 1993. The flow measured by the Study Team in 2003 was 100 mld
which correlates with sewage projections based on population in the catchment area. Therefore the
Master Plan has adopted the projected lower capacity for the year 2015 and 2030 based on population
in the catchment area. The flow in the nala should however, be reconfirmed before determining the
required design capacity. Several measurements should be taken for two or three days over a period of
a few months. Assuming that sewerage will be improved, the peak sullage flow in GH Canal is
expected to decrease, however it is difficult to predict when or how much less the flows will be. If
sewerage schemes are not implemented the flow could even increase, therefore a program of on-going
flow monitoring is essential.

Sanctioned pumping station data is presented in Table 7.4. Details of the capacities of pumps, rising
mains and sumps proposed in the Master Plan are presented in Table 7.5. The pumping station will
cater to the following design flows from Zone A:

= 2015 :107 mld avg. : 2,477 Ips peak
= 2030 2125 mld avg.  : 2,894 Ips peak

The new pumping station will have the following characteristics:

= Pumps initial stage :12 x 18,600 Ipm

= Pumps ultimate stage :12 x 22,200 Ipm

» Rising main ultimate :1 x 1600 mm dia. L=2,000m
= Sump capacity :868 m®

(3) Martin Purwa Main Pumping Station

This pumping station will be located on the north side of Northern Railway Track in the Martin Purwa
locality adjacent to the existing storm water pumping station. The pumping station will receive
discharge from Cis Gomti Relief Sewer via a 2200 mm diameter gravity sewer and GH Canal
Pumping Station. However in the interim period until Mastemau STP is augmented, sewage from GH
Canal pumping station will be conveyed to Kakraha STP as mentioned in Sub section 7.7.4.2. Sewage
from this main pumping station will be conveyed by rising main to Dilkusha crossing at the head of
the proposed Sultanpur Road Trunk Sewer leading to the Mastemau STP.

7-16



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

Details of the capacities of pumps, rising mains and sumps are presented in Table 7.5.

= 2015 :85mldavg. : 1,968 Ips peak
= 2030 246 mld avg. : 5,694 Ips peak

The new pumping station will have the following characteristics:

= Pumps initial stage :6 x 30,000 Ipm
= Pumps ultimate stage :12 x 43,200 Ipm
» Rising main ultimate :2 X 1600 mm dia. L=890m
= Sump capacity 11,708 m?
7.75 ZoneK

(1) Sultanpur Road Trunk Sewer

The tentative alignment of this sewer is shown in Drawing B9.4. The beginning point of Sultanpur
Road Trunk Sewer (Node number AR1) will receive discharge from Martin Purwa Main Pumping
Station through rising main. The Sultanpur Road trunk sewer will lead towards the Mastemau STP by
gravity.

Carrying capacity of the proposed sewer has been computed in accordance with Manning’s formulae
with values of ‘n’ = 0.015 corresponding to concrete pipes Sewage quantities in Table 7.3 are peak
flows that the collection system has to sustain.

(2) Shakurpur Sewer, Lilamatha Sewer, and Ghuswal Sewer

Sewage from Zone K, FSA123 and FSA124 is to be collected in the three proposed gravity sewers
(Shakurpur Sewer, Lilamatha Sewer, and Ghuswal Sewer) and conveyed to treatment plant at
Mastemau. The Lilamatha Sewer is to be installed at the central area of this Zone from north to south.
This sewer will join with Shakurpur sewer at point LS3 on the way to the Ghuswal Sewer, which will
further proceed to the treatment plant at Mastemau.

The tentative alignments of these sewers are shown in Drawing B9.4. Carrying capacities of these
proposed sewers have been computed in accordance with Manning’s formula with value of ‘n’ = 0.015
corresponding to concrete pipes Sewage quantities in Table 7.3 are peak flows that the collection
system has to sustain.

71.7.6 Mastemau STP

The proposed site far this STP with ground elevation of about 107 m is located on the eastern part of
the Lucknow city near to the Gomti River. The District at present has no Sewage Treatment Plant.
Projected flows based on populations in future service area are as follows:

= 100 mid in 2015
= 305 mid in 2030

A detailed comparison of various treatment process options is presented in Appendix A and discussed
in Section 6 of this Report. UASB with post treatment by Aerated Lagoons has been selected as the
preferred treatment process because it is the most cost effective solution. Effluent can be discharged to
the Gomti River or alternatively to irrigation. The effluent would be chlorinated if land cannot be
acquired for the maturation ponds.

7-17



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

A potential site has been identified by UPJN but availability of land has not yet been confirmed. Final
site location and the potential for effluent re-use should be investigated in more detail in subsequent
studies.

7-18



Final Report on Water Quality Management Plan for Ganga River
Volume 111-1, Sewerage Master Plan for Lucknow City

Table 7.1 Nalas Measured Flow

Measured Discharge (mld)

Name of Nala & Drain Measured by UPIN Measured by Remark
JICA Studv
1993 2003 2004 2003

NAGARIA NALA _ 10.10 _ _|Diverted and Intercepted into STP under GoAP Ph-1.
GAUGHAT NALA 1.80 _ _ _|Diverted and Intercepted into STP under GoAP Ph-1.
SARKATA NALA 18.00 18.00 _ _|Diverted and Intercepted into STP under GoAP Ph-I.
PATA NALA 7.80 16.73 _ _|Diverted and Intercepted into STP under GoAP Ph-1.
SARKATA Sewer _ 22.00 _ Intercepted into Cis Gomti Trunk Sewer under GoAP Ph-I.
PATA Sewer 5.20 10.00 _ _|Intercepted into Cis Gomti Trunk Sewer under GOAP Ph-I.
NER U/S NALA 0.50 - 0.00 -

é NER D/S NALA 0.50 1.46 1.15 -

8 WAZIRGANJ NALA 43.00 14.00 _ 10.80 | Intercepted into Cis Gomti Trunk Sewer under GOAP Ph-I.
GHASIYARI MANDI NALA 10.00 13.50 - 14.90 | Intercepted into Cis Gomti Trunk Sewer under GOAP Ph-I.
CHINA BAZAR NALA 2.00 2.94 3.15 4.10
LAPLACE NALA 1.00 1.60 3.16 16.30
JOPLIMG ROAD NALA 1.00 0.91 0.98 -

LAMARTINIERE NALA 0.50 0.02 0.02 -
JIAMAU NALA Running almost dry 0.29 0.14] R
G.H. CANAL 73.00 142.56 102.18 100.70
MAHESH GANJ NALA Running almost dry 3.80 6.39) R
ROOPPUR KHADRA NALA 0.50 1.20 0.95 -
MOHAN MEAKIN 3.00 5.74 6.95 5.20
DALIGANJ U/S NALA 8.00 7.37 6.35 -
DALIGANJ D/S NALA 1.00 1.47 2.64 -

é ARTS COLLEGE NALA 0.50 1.73 1.58 -

g HANUMAN SETU NALA 0.50 6.28 4.09 -

g T.G.P.S. DRAIN 1.00 1.66 0.27 -

KEDARNATH NALA 2.00 3.20 3.08 -

NISHATGANJ NALA 1.00 1.66 1.39 -

BABA KA PURWA NALA Running almost dry 0.12 0.09 g

KUKRAIL NALA 29.00 97.75 85.71 73.10

GOMTINAGAR 18.00 - - 3.70
NOTE CIS SIDE : Right Bank of Gomti River TRANS SIDE : Left Bank of Gomti River

7-19




Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow Ci

¢18 ¥56'002 | 8€S'CT SdOL  01moyy [el0L
99 8€S'CT 8€S'CT SdolL (8151)
S0C 928'0S 928'0S SdolL (L181)
00€ §SG°0 080 0Te 670 §5°C 08¢ 76'80T 95607 6€'50T 9,'S0T 8962 056 006 70§ 250'GeT 0 Sdol 1l
00€ G850 080 0Te 6v°0 siew4 08¢ ¥6'80T 95°60T 6€°G0T 9.°60T 895¢ 056 006 ¥0S 250'GeT ETT'ET S11 P11
06€ €2L0 080 304 €9°0 08¢ 09¢C 95607 19607 9,'S0T 10°90T 9167 0Ly 006 414 6E6'TTT 0 AN €1l
1223 €690 080 18€ 190 09C or'e L9°60T L9°60T 10907 12°90T 0997 0ee 006 444 6€6'TTT G60'TC €1l [ANR
S1€ €850 080 1A% 150 or'e STT L9607 159807 12°90T Zr'90T €eeT 0S¢ 006 19€ vv8'06 0 [ANR VIlL
JAXS 9850 080 128 160 ST'T STT 15°80T 0,807 ¢ 90T §590T 80€C 00€ 006 198 ¥v8'06 ¥v8'06 VTLlLl TlL
19€ vv8'06 8LE'YT T1L HAIW
JaMaS Yunil 91
126 098¢ 080 156 6€'€ 4%} 850 19711 16°L0T T9°G0T ¥,'90T 1€ S€ 009 8L S6Y'vT 0 HAIN e
[4:14 9LT'T 080 44 €07 S50 180 16207 S€'80T ¥,'90T 08'90T £ee 0z 009 8L S6Y'vT 0 e 2
8y [4: 7" 080 [44% 98T 180 810 GE'80T GE'60T 08901 61°80T SYT 20z 009 8L S6Y'vT S6Y'vT 4 ™
1amas andgnind
€67 ¥50°C 080 0TS 08T 48] 49874 19717 SO'TTT T9'S0T §2'90T 60T 0L 009 78 258'GT 0 HAIN sa
5124 G98'T 080 €9y 9T [4%% 00T SO'TTT 60'60T G290T T7'L0T €eT ST 009 ¥8 258'GT 0 qsd €a
61¢ 29T 080 9¢¢ T STT 650 60607 €LCTT 70T T9T1T 0zt 40 (014 78 258'GT 258'GT €a ca
Jamas [uebireq
o143 reT 080 €ee 8T'T (494 68'T SO'TTT 62°60T §290T 2L90T feiet4 (014> 009 80C 6TT'9Y 0 sa EN
YT 980'T 080 418 S6°0 ¥0'C (444 62607 69607 ¢L'90T 78'90T 192 43 (014 80¢ 6TT'9Y 0 EN 44
91T 1980 080 (749 SL0 [4%4 8€'C 69°60T L8°0TT 789017 96°L0T 62y 08y 0S¥ 80C 6TT'9Y 6TT'9Y N TN
JaMaS UD{eal ueyoln
G (S/w) — TIp/p onmex Gm (S/w)
spewsy abaeyasig | A119019A yideg |ebueyosig | Auoojop S/p s/n s/p s/n s/p s/n — w) (wuw) MM___HV_ oAllRINWND | yoeg ol woua-
Anoedes ubiseg Anoedes adid |1n4 (w) Burasnod (w) 19A8] punoID (w) 19n8] 18AUY . tpbuz] 8IS ubisaq uone|ndod 3pON

A1oingriuo)d

(g Jo T abeyd) sisAjeuy AloedeD a1jneapAH :s1amas Munua | Bunsix3 z'2 s|qel

(T/T) 49M3S NUINJL NWOD Suea ] 1] 191IsSIA

7-20



Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow Ci

TLET 69%°C 080 0sv'z LTC 160 0T 88'60T 92'0TT 65'L0T 06°L0T 5143 9v 002'T i1 098°2TT T.9'€ 1210 ZOM
250'T 9607 080 180'T 960 0T 62T 92011 | T2 06'20T | SS'601 ¥SL et 002'T 1144 68T°60T | T9€'TY ZOM €OM
Jamag [uebnzepy GSY'T 6.6'T 080 €05'T vLT SY'T | SLT STCIT | S8'9T1 66’601 | S6'€TT €61 0S8 0S0°'T SL2 828'L9 | 8€9'TT €OM YOM
STy 2L60 080 62y 580 10C | 1ee S8'9T1 | TE'8T1T S6€IT | TT'STT 89S 059 008 122 06T°9S | 9/2'2C YOM SOM
69¢ 1211 080 8.2 860 [4°K4 K444 TE'8TT | €9°0¢T TUSIT el 98¢ 0SL 009 €51 YT6'€E | yT6'€E SOM 99M
Jamas Munil 92 S/8'T €e0'T 08’0 L€6'T 160 SL0 690 ¥¥'60T TL'60T 06'90T €2°L0T 162T 144 059'T 128'T 9/€'25y 9.€'2Sy 1210 6210
uleig s/a ¥3N 6210 . ureig s/a ¥aN
(FTSD) 4omas 3unIL 99 | ¥88'T LE0'T 08’0 96'T 160 690 2L0 TL'60T 6.'60T €2°L0T 62°L0T €8¢T Ll 059'T 128'T 9/€'25y v.9'2T 6210 VO0ELD
utelg /N ¥3aN H3N + Jamas
+ JaMaS Py eulwyeys V0eLo ‘PY eulwyeys
(€7SD) 4omas 3UNIL 9 | 880'T STAN] 08’0 yeT'T ¥9'0 180 10T 6.'60T A 62'L0T 6L'20T 81€C 6ST'T 00S'T SLL'T 20L'6EY £VS'V8T V0eLD V6ELD
lLel oveET 080 T8 8T'T S0 S¥'0 65°0TT 01T 78807 68°80T ove LT 006 174 £VS'v8T SL¥'S V6€LD ¢d
1amas ered 119 Sv6°0 080 128 €80 Sv'0 see €'0TT 67'€TT 68'80T yT0TT 169 098 006 [44 890'6.T ¥20'TE <d €d
[4%°] 424" 080 099 LT [4<y4 cre 6V'ETT €V’ a1l Y1011 8Y'CIT [44 s 0S. 669 vv0'8yT ¥70'8YT €d vd
(21S2) 4amas 3UNIL 9 | 0€6 110 08’0 196 290 T €50 7'0TT T00TT 6L',0T S6'20T ¥612 TS€ 00v'T T€0'T 65T'352 89/'9¢T V6ELD ev.1O
vIe'e 8051 080 ver'e S6°€ 86'0 10T 6T°0TT 65°0TT 90807 €7'80T LE 4 0S0'T 178 89/'92T ¥18'€ €v10 cdas
T6L 90T 080 118 60 10T S6'C 65°0TT 16711 €80T 18°0TT 99 LGS'T 0S0°'T L6V ¥56'CCT ¥22've cdas €ds
1oMES G EBLES lLel IveET 080 T8 8T'T oT'e LE7C 1611 €6'GTT 18°0TT 9G°CTT ove 169 006 8G€ 0€.'88 ¥10'6T €4ds v4s
7A4 1921 080 T6¥ 1177 s8¢ 06'C €6'GTT 82811 99°¢TT SSYIT c0e 669 0S. 18¢ 9T.'69 689'TE vas Sds
16T 96L°0 080 16T 0L'0 s0'e [4:54 87’811 8Tl SSYTT 6vTT 899 ()4 009 0.7 1208 8E€'9 gas 98s
16 8T.°0 080 00T €90 L6'C Lee 81T €L°8TT 67T €6'GTT 7A4 087 0S¥ 348 689'TE 689'TE 9ds JACK)
(01SD) 4amas 3UNIL 9 | 029 1160 08’0 269 080 160 SS'T T00TT L0'TTT S6'L0T 1€'80T 216 €8¢ 0S0'T 81S 16€'8¢T 620'€CT €710 9v.1D
(143 1160 080 €G¢ 080 T 680 LOTTT 29°0TT 28'80T 06'80T 289 Ly 0§82 L6¥ 620°€CT 169'€ 9710 ovs
1oM9S \/ EIBLIES 8¢ §20T 080 L6€ 060 680 26'C 29°0TT S9'ETT 06'80T 06'60T 09% 09% 0§82 [4:14 8EE6TT €9LYT ovs evS
8v¢ GEO0'T 080 1G¢ 160 L0€ ST S9'ETT SOYIT 06607 Sy'eTt 123 958 009 o474 S.S'v0T 909'72 €VS VS
98 G€9°0 080 68 950 19T T SOVIT 69°LTT Svetrt vLSTT 09 G66'T 0S¥ [44 696'6L 696'6L VS SvS
(TTSD) 4emas 3unIL 99 | 1€ 8€8°0 08’0 o143 ¥L'0 18T 9T L0'TTT €CT1T 1£'80T 9/'80T 069 69¢ 0SL 0¢ 29¢'S 29e'S 9vLD 1810
G (su) — Tip/p orea sm) ()
abaeyosiq | Mo | uideq  |obaeyosia | Awooren s/ip sin s/p sin s/p sin w ww) (sdp) [anreINWND | yoe3 oL woua-
SRz WsIpRIS y1bus azIS Mol uonendod
Anoedes ubiseg Aoeded adid 1jn4 (w) Burianod (W) [9A8] pUNoID (w) 1ana] 1aAU| - ubisag >\_o.u:n:ucoo Elsl]N]

(g Jo z abeq) sisAjeuy AloedeD o1neapAH :s1amas Munal bunsix3 g2 9|qel

(2/T) 4amas MuinuL nWoo sIY Al 1914814

7-21



Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow Ci

(VTZSD)4amas MuniL 99 | T06'T 9v9'0 080 ¥96'T 150 98¢ §8'C €6'60T €6'60T ¥8'70T 78701 195% L 00T 6ST'E 95€°28L €192y Sd9d 110
(T2SD) Jamag yuniL 99 | T06'T 9v9'0 080 ¥96'T 150 98¢ €6'C €6'60T 0€'0TT ¥8'70T ¥1°G0T (VA1 TLET 00T 986'C €v.'6EL 967'LT 710 810
(02SD) Jomag yuniL 99 | 8T6'T 2890 080 186'T 150 €6°C 66'C 0€°0TT 29°0TT 1G0T 0v'S0T 1807 SOT'T 00T'C 916'C Lve'eel 629'LT 810 LT1D

ureig urelq aoe[ae
aoe|deT + 'py eulWYeYS 410 + 'pYy eUIWYRYS
(6TSD) 4amas 3UNIL 9D | 966'€ 6SE'T 08’0 62T'Y 6T'T 66C 66C 29'0TT ETTIT 0v'S0T 06'G0T 2e0tT 915 00T'2 vv8'c 8T9'v0L €59'CT LT1D 0210
uresq Jezeg euiyd 021D  IeiQJezegeulyd
(87SD) 4amas 3unIL 99 | €18'2 60T'T 08’0 906'2 160 1433 29¢ ETTIT 08'0TT 06'S0T 0T°90T SovT 182 0S6'T 26L'C G96'T69 0SY'TL 0210 [4A ko]
45 8860 080 [4°1] 180 SE'€ 09C €8°0TT v9'TTT 87'90T 70'80T 1€9 786 006 88¢ 0SY'TL €15'8C [44%e} 9
13MaS Ipuei LeAiseys | 82T [4ZX0] 080 7817 590 26°C 29T 9 TTT 9z°ClT 70'80T 96'60T €59 ¥SC'T 009 €67 LE6'TY LE6'CY 9 €9
LT'9TSD) JoMaS unJL 92| L€2'T Ge0'T 08’0 11€'2 160 LT 6LT 08°0TT 82°0TT 0T'90T 95901 0SvT 199 008'T ¥0S'C STS'029 6.2'aS [4ARe) §210
13mas "py Areyony Erdke} P Areyainy
(STSD) Jamas 3unIL 99 | ¥12'2 S20'T 08'0 882'C 060 6L'T 70'T 82°0TT 88'60T 95'90T 06'90T A4 €05 008'T 282'C 9£2'595 098'2TT S210 1210
G (su) — Tip/p orea sm) ()
abreuosia| AcoppA | pdaq  |9Baeyosia | Auoojan s/ip sn s/p sn s/p sn w) () (sd)) [eAeInWND | yoe3 ol woa
SjIeway WRIPEID | 16U 321 Mol uonendod
Anoedes ubiseg Aoeded adid 1jn4 (w) Burianod (w) [9A8] pUNoID (w) 1an8] 1aAU| - ubisag >\_o.u:n:ucoo Elsl]N]

(g Jo € abeq) sisAjeuy AuoedeD oalneapAH :siamas Munal bunsixg g2

dlqeL

(2/2) 4amas uinaL nwoo sIY Al 121481Q

7-22



Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow Ci

. . dis
999'T 8L2'0Ty 0 fuebrejneq 01 Moy4 [ejo L
. X . . . . . . . . . dl1s
16¢ €280 080 €9¢ zLo 8L'C 00¢ 7'0TT T0°0TT 12°90T ZTL0T 000T T8¢ 008 8v¢ 29€'19 29€'19 {uebiejned (v£-50)
: . . ‘ . . . . . . . ; : : : dls
607'T 5280 080 9Gy'T zLo 00'C 90'G 2€'90T 99'60T 8G°20T 98'20T 005¢ 069 009'T 607'T 9T6'8vE 99%°L fuebrejneq 94H
60v'T G280 080 95K'T [N] 002 4%} 99607 00°€TT 26°G0T ¥1°90T 00s¢ 095 009'T 6LE'T 0SY'TVE 99Y'L 94H SYH
607'T 5280 080 9SY'T zLo 00'C €L'S 00°€TT 00°LTT 92'60T €5'60T 005¢ §.9 009'T 89T'T 852'682 §69'0C SYH 7dH
60v'T G280 080 95K'T [N] 00C €L9 00717 00zetT 9z'eTT €9ETT 00S¢ §.9 009'T G80'T £95'89¢ §69'0C 7dH €4H
2S0'T 5080 080 180'T 1.0 §G'E 98¢ 00¢et 00¢et 26'9TT 19°LT1 00ze 0TS'T 00Y'T 19/ 006'68T L18'YS €4H 24H
ceL €92°0 080 162 190 0z'e 00C 00zetT 00°€zt 6v°8TT 69°6TT 0002 oov'e 002'T SvS €80'SET £80'SET ¢dH TUH
1aMaS YunJ | peoy lopJeH
e [47A1} 080 752 99°0 00'C 6T°C 00°€TT 00YTT 20Tt €0'TTT 000T 018 00. 002 9zL'vy 8TS'ET SUH can
¢ 91,0 080 8.1 €90 9T'C [4%4 00TT 00°GTT 9T'TTT 02Tl 006 5€6 009 ovT 802'TE G80'y €dnN Zan
2L 91,0 080 8.7 €90 [4%4 00¢ 00GTT 00°LTT 02Tt eV 006 0T6'T 009 €t ver'le vetr'le Zan Tan
Jamas ybegesniy
i74 [4s7A1} 080 752 990 (0594 00C 00zet 00zet 269TT (4431 0007 00€'C 002 14 896'LG 896'LS €4H TN
J3MaS IpueWwIeye]
sm) (s/w) [4p/p oryes s (s/w)
abaeyasiqg | A119019A yideg |ebueyssia | A1100j9A s/ sm s/ sm s/ sm (w) (ww) (sdD) SAIEINWNG | oeS oL o
e Anoedes ubise Anoedeo adid ||n (w) Bursano (w) 19n8] punod (w) 19A8] MBAU HEIPEO Upbuay s C\M_Om_ou_ uone|ndod 3po|
! 1s8d i 1d [in4 ! o) 1973 p ) 18n8] 1. | 1s8@ A10InqLIu0D PON
1301810

uonenaeD alnelpAH :s18mas Muna pasododd €'/ a|gel

7-23



Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow Ci

S8Y'e 96£'€98 d LS Indefemy} | 03 moyy [e3oL
¥SS'C 8G6'0 080 6€9'C ¥8'0 ¥8'€ e 00'02T 00'6TT €0vTIT Sy'vTIT 0052 0S0'T 0002 Tev'e £76'665 806'09T [ d.LS Indefemy| ENS
626'T €680 080 £66'T 8L0 or'e €9°¢ 006TT 00721 SOYTT [ 11 005¢ 0£6'T 008'T €LLT S00'6EY 19G'Ly ENS NS
626'T £68°0 080 €66'T 8L0 €9°¢ 9’ 00127 00°12T Zy'aeTT 6G'GTT 005¢ [ora% 008'T 08S'T 6EY'T6E €0S'TE ¥NS SNS
626'T €680 080 £66'T 8L0 e L0V 00°TCT 00zet 6G°GTT 86'GTT 005¢ 066 008'T vSy'T 9£6'65E ¥6T'9T SNS 9NS
607'T 5280 080 9SY'T zLo 80'Y jrAd 00°¢et oo€et 8T°9TT S0°LTT 005¢ 0LT'2 009'T 88€'T TVL'EVE 65.'G8 9NS LNS
250'T 5080 080 180'T TL0 1Ty ge'e 00zt 00°€zT STLTT [4%°11" 00ze 006'T 00v'T o't 286'L5¢ G88'0rT LNS 8NS
zeL €9.°0 080 LG 190 LE'€ 00'C oo€et oo€et 2e8TT 69'6TT 0002 ovL'e 002'T €Ly 160'LTT L60°LTT 8NS TN
J3aMaS unJ | epJeys sued |

02s 0820 080 L€S 890 002 09'C 00°0CT 00°€CT 069TT 0€'6TT 00ST 009'¢ 000'T 9Ty 002'€0T 00Z'€0T || d.LS indefemyy INS
J3MaS BN RD-UBME|IYD

ceL €92°0 080 LG 190 8¢ 0 0002T 00221 18'7TT 19°9TT 0002 009'€ 002'T 89 282091 020'sS d LS Indefemy| TNS

02s 0820 080 L€S 89°0 €0y 00'C 00zet 00zet 18°9TT 06'8TT 00ST 0S0'¢ 000'T eta4 292's0T 292's0T NS ONS
1amas Jefep 1ufores

(D) (S/w) — Tip/p oner [SD) (S/w)
abaeyasig | A119019A yideg |ebueyssig | A110019A s/ sm s/ sm s/ sm (w) (ww) (sd) SAEINWND | LoE3 oL waly
syeway 1usIpRID moj4
Anoedes ubiseg Anoedes adid |1n4 (w) Burasnod (w) 19A8] puUnoISD (w) 19n8] M8AUY tpbuay szIs ubisaq Mmﬂmﬁ“ﬂhﬁ“”mo SpON

uonenaeD alnelpAH :s18mas Muna pasododd €'/ a|gel

11121381a

7-24



Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow Ci

urey Buisry 00€ 80S'8.E 0 TOM|  Sd ZON |remny
0ct 6120 080 1£4" €90 19'¢ 00¢C 00°€TT 00°€TT §/'80T Zy'oTT 002 0LT'T 005 SOT 9%5'6T 9v5'6T Sd Z°ON e £uM
Mueg 1ybiry 101dadisu] eleN [renny
18 606'ST 606'ST Sd TON Ireniny | (eare vzz-S1)
uren Buisty 2ee'T 870'0€€ 0 Sd T'ON [lenjn ¢91]
ureny Buisty zee'T 8770'0€E 0 9L 791
ureny Buisty zee'T 870'0EE 870'0€€ 9L SdO1
zee'T 8170'0€€ 0 SdO1 01 MOJ} [el0L
0ctT 6TL°0 080 A €90 00¢ vee 00'60T 00'0TT 27907 8T°L0T 00L 0€S 00S 80T 169'€C 62¢€'LT (SdoL01) ENd ¢INd
0ctT 6TL°0 080 A €90 00¢ ¥9'C 00°0TT 00¢CTT ¢y L0T 8,807 00L 056 00S €e 29¢g'9 29¢g'9 ZINd TINd
99 8€5'CT 8€5'2T SdoL (eaure 81-S1)
502 928'0§ 928'0S Sdol (eare LT-S1)
187 0680 080 L6V 8.0 0€'s qg'e S9TTT ¥6'60T GE'S0T 6€'S0T 000T o 006 14T 180°€9 0 Sdol Gl
00€ GG8G°0 080 0T€ 67°0 Gag'e 08¢ ¥6'80T 949'60T 6€'S0T 9/°'S0T 89G¢ 056 006 ¥S¢ 180°€9 ETT'ET Sl 71l
06€ €¢L0 080 €or €90 08¢ 09¢ 99'60T 19'60T 9/°S0T 20°90T 9T4T 0Ly 006 44 896'6 0 Vil €Ll
VL€ €690 080 18€ 190 09¢ or'e 19'60T 19'60T 20°90T 12°90T 0997 0ge 006 144 8966 2Lr'Ge el [ANR
GTe €850 080 Gce 190 or'e STT 19'60T 159'80T 12°90T Zv'90T €eee 0s€ 006 8L S6v'vT 0 [ANE VTll
LT€ 9850 080 Lce 190 STT STT 1G9'80T 080T Zv'90T GG'90T 80€¢ 00€ 006 8. S6v'vT S6v'vT VTLlL TL1]
(BuIISIXa) JaMaS MunJ | WO sued ]
607'T G280 080 9S¥'T cLo 98¢ 00¢ 00°€TT 00°€TT 0v'80T 92'60T 00s2 0ST'2 009'T ¥8€'T ¥G0'EVE 158'G9 Sd Z'ON |lenjn ¢NN
607'T G280 080 9S¥'T cLo 00¢ 1€ 00°€TT 00'vTT 92'60T S6'60T 00s2 02L'T 009'T 8IT'T 16T'L12 1G8'G9 ZNN TNN
urely Buisry 088'T €38 6EE'TTC 6EE'TTC TNN ' Sdsmind elunT
13Mmas Jebeueye
urey buisry 00T'€ Jx4a 2T16'6LT 2T16'6LT SdOL Sd UDfesaN UByoN
(sn) (sjw) | 4p/p o1res (sn) (syw)
sbreupsia | AmopA | paded  |ebueuosia | Ao s/p s/n s/p s/n s/p s/n W ww) (sd)) |eanrelnWND| yoeg oL woaH
syeway weIpelS yibua azIS Mo|4 uone|ndod
Aoeded ubisag Aoeded adid |1n4 (w) Buraanod (w) [2A8] punoas (w) 19n8] 18AU| ubisaq E&:n_b:oo 3poN

uonenoeD alnedpAH :S18mas qunua pasodold £/ a|gqel

(2/1) 11 1P1sIg

7-25



Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow Ci

168'8 0€0'v02'C | GVE'VCT d.S Byenfen| 01 MOjJ [ejo L
- 00070 08°0 |
S6€'8 689'6L0'C G89'6L0'C SdIN _E:o. 0} MOJ} [e10L |
- 0000 080
250'T S08°0 080 180'T TL0 e e 00'60T 00'0TT SCY0T €'G0T 002¢ 0ov'e 00v'T [4%4 6€2'LS v18'L SdIA BN YNO
26€ 92¢L'0 080 Sov ¥9°0 9T'e 'S 00'0TT 00°€TT ¥8'G0T 5'90T 00ST 0S0'T 006 €2¢ Sev'ey LEE'0T YNO SNO
26€ 9¢L0 080 sov ¥9°0 'S 6L'G 00°€TT 00'¥TT ¥590T TC°L0T 00ST 000'T 006 SLT 880'6€ 56T SNO INO
174 ¢SL°0 080 ¥5¢ 99°0 18'S 18'G 00'¥TT 00'STT 70T T¥'80T 000T 000'T 002 SOT 56T 56T INO LNSD
13Mas Z'ON JefieN nwoo
- 0000 08'0
607'T G280 080 9Sv'T cL0 9€'C 8¢'s 00'60T 00°€TT 06'70T 88'50T 00S¢ 0sv'z 009'T 28 £92'70C TLv'vy SdIN 1BnS INS
250'T G080 080 180'T 1.0 6€'S §S9'9 00°€TT 00'STT 80'90T 28’901 00ce 029'T 00v'T 979 T6L'65T 185°2S INO ¢NO
0¢s 08L°0 080 LES 890 00°¢ 152 00'STT 00°LTT 06'TTT €EeTT 00ST 0sT'2 000'T 254 112°20T 112°20T ZNO END
13MaS T'ON JeBeN nwoo
LT 9TL'0 08’0 8.1 €90 180 8¥'0 S€'80T S€'60T 08'90T 61'80T 006 20¢ 009 69€ 65€'16 65€'16 SdN eno (ease 9z-s1)
- 0000 08'0
250'T G080 080 180'T L0 00°¢ LS 61°60T 00'¥TT 99'50T §/'90T 00ce 0ov'z 00v'T 8L £9v'81¢ 119'LY SdIN 1enS SND
ceL €920 080 ASTA 190 00'¢ 6°€ 00¥TT 05'9TT 69°0TT SCTTT 0002 0zT'T 002'T 19 258'0LT 0 SNO NO
ceL €920 080 JASTA 190 00°¢ €8¢ 05'9TT 00'8TT 6T°CTT 98°€TT 0002 0SE'T 002'T 19 258'0LT 806°CY YNO END
0¢s 08L°0 080 LES 890 8y’ 00'¢ 00'8TT 00'8TT 4441 06'¥TT 00ST 0cL 000'T 81§ Yv6'LCT L28'Ly ENO CND
T8€ €280 080 €9¢ cL0 00°¢ JANA 00'8TT 00'6TT TTsTT 6'GTT 000T 0€8 008 vee LTT'08 LTT'08 NS TNS
- 0000 080 13M3S UleN JefieN woo
ureny Buisty 002 80v'2 29€'965 0 YT Sd €'ON [len
785 8560 080 6€9'C ¥8'0 00¢ 86'¢C 00'¥TT 00'9TT €8'60T S8°0TT 0052 0vs'2 0002 80v'2 29€'965 L€0'00% Sd €°0ON e ENA
250°T G080 080 180'T TL0 00¢ S9'S 00'9TT 00'02T JAZAN) 287CTT 002¢ 08L 00v'T 6L GZE'96T G09'T9 ENA ZNA
ceL €920 080 A7 190 0ce 00¢ 00°02T 00'TCT 67°9TT 69°LTT 0002 00v'z 002'T S¥S TCL'YET TCLYET ZNA TNA
- 0000 080 19Mas JebeN SexIA|
185'9 020'T 080 ¥08'9 060 T€Ce 00'¢ 00'60T 61'60T ¢e'e0T 28701 00S¢ 0SL'€ X 00¢e 680'9 T9E'80S'T 0 SdIN 1enS Sd T'ON [len
19M3S eND-|ressn>
896V 6€S'T 080 eET'S SET 00¢ 9L'S 61°60T 00¥TT 28701 18'50T 00TT 0ST'T 002'2 ISL'Y ETE'BLT'T 98L'0Ly Sd T'ON e oM
€62' 020'T 080 2or'e 060 JANA 99¢ 00¥TT 00°STT 97'60T 16'60T 0052 082'T 002'2 658'2 125'20L 0 1200} €™
€62' 020'T 080 2or'e 060 99¢ 9c'¢ 00°STT 00'9TT 16'60T LE°0TT 0052 000'T 002'2 658'2 125'20L 98y €M™ ™
€62' 020'T 080 2or'e 060 9'e '€ 00'9TT 00'9TT LE°0TT T9'0TT 0052 009 002'2 69'2 189'299 29€'965 ™ VT
T6€ €280 080 €9¢ cL0 0T'e 00¢ 00'9TT 00'9TT T0°CTT TTETT 000T 00T'T 008 89¢ 6T€'99 6T€'99 YT ™
Sueg a7 J01dsdssiu] BleN [reany
S, S/w olyes S, S/w
mm._m F\__uvw_o bm u\o_mv> %hwaw.m . m._M.v f\_ _uvw_n_ bm u\o_mv> sp s/n s/p s/n s/p sn @ ) (sd))  [eanenuny | yoeg oL wol
Syleway weIpelS y1busT azIs Mo|4 uone|ndod
Aoeded ubisag Aoeded adid |1n4 (w) Burtanod (w) [aA8] punoas (w) 19A8] 148AU| ubisaq E&:n_bcoo 3poN

uonenoeD alnedpAH :S18mas qunua pasodold £/ a|gqel

(2/2) 11 1vsIg

7-26



Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow Ci

¥69'S 8€8'98S'T 0 TdS 'dIN BMINg uneiN
€62'S 020'T 080 2ov'e 06°0 S0'6 . 188 SSTTT . SSTTT TT°00T . G€°00T 005¢ 009 . 002'c 808'C 95€'28. . 0 SdIN emund unsey 1710
€62'C 0¢0'T 08’0 20p'e 06°0 188 . €9'8 SSTTT . 86'TTT G€°00T . 96°00T 005¢ €6S'T . 002'c 808'C 95€'z8. . 0 1110 0TLD
€62'C 0¢0'T 08’0 20p'e 06°0 €Ly 00°C 86'TTT 25'60T 980T €1°50T 005¢ 99 . 002'c 808'C 95€'z8. . 0 0TLD 610
S0E'T fora gora | ford 44 610 Sd90
626'T €680 080 €66'T 8.0 00C 96°S 25'60T €6°CTT 19°S0T 20'90T 0052 12T'T 008'T 258'T £€6'85Y 0 610 810
626'T €680 080 €66'T 8.0 S0'S . 00'C €6°CTT . €117 €6'90T . 9¢€°.0T 005¢ 690'T . 008'T 2s8'T ££6'85Y . 6TL'T9 810 11D
626'T €680 080 €66'T 8.0 00C . 0ce €117 . €5'TTT 9¢°.0T . 180T 005¢ 14 . 008'T ¥09'T ¥12'L6€ . 1502y 110 910
626'T €680 080 €66'T 8.0 00C Yo'y €5'TTT YSYTT 85°L0T §6°L0T 005¢ €6 008'T EEV'T LST'SGE 0 910 S10
626'T €680 080 €66'T 8.0 €0'¢ 96°C YSYTT 8y vTT 95°60T 15'60T 0052 8¢ 008'T €EV'T /ST'SGE 2vL'S6 S10 710
2S0'T S08°0 080 180'T 1.0 86'C 00°C iadns L9°€TT 16°60T €T0TT 00¢e 09¢ 00Y'T 9v0'T STY'65¢C 0 710 €10
250'T S08°0 080 180'T 1.0 00C 08'S L9°€TT 69°LTT €T0TT SE0TT 00¢e £6v 00Y'T 9v0'T STY'65¢C €008 €10 [Ake]
ceL €920 080 JASTA 190 19'C 00°C 69°LTT orLTT LL°€TT 0TvTT 000¢ 899 002'T 9TL TIV'LLT TIV'LLT [Ale) 710

JOM3S Jal|ay WO SID MaN

Ly2'e 28v'v08 0 SdIN BMInd UlLle|Nl|  Sd [eued HO
S0T 0TV'eZ 0TV'e2 Sd [eued HO (ease 9€-5D)

£62'€ 020'T 080 2ov'e 06°0 (8€0) 06'T €0°€0T TT°90T 20'T70T 28'10T 005¢ 0002 002'2 208'c 2L0'18L 80EVT Sd [eued HO 949
626'T €680 080 €66'T 8.0 (00'T) (€20) TT°90T 08'90T 9T'50T 85°G0T 005¢ 0S0'T 008'T 09L'T 026'Sey 0,805 949 S49
626'T €680 080 €66'T 8.0 (eL0) 05°¢ 08'90T S8°0TT 85°G0T 0¥'90T 00S¢ 0502 008'T GSS'T 050'S8€ ¥58°LS G449 749
60v'T G280 080 9SY'T Lo 15¢ Tee S8°0TT xans 09°90T 6T°20T 005¢ 08Yr'T 009'T T2E'T L6T'L2€ 260022 749 €49
0¢s 08.°0 080 LES 890 qe'e Se'e s 80°CTT 62°L0T €9'80T 00ST 092'T 000'T 454 S0T'.0T €16'05 €49 [2-5]
e ¢SL0 080 v5¢ 990 LE€ 26°C 80°€TT L6°C€TT €6'80T 12°0TT 000T ove'T 002 Lee 2ET'9S v6Y've [2-5] 49
0ct 61,0 080 et €90 [4:x4 620 L6°C€TT 8¢°9TT L¥'0TT STt 002 097'e 009 86 8£9'TC 8€9'TC T49 049

yueg 1ybry 101dasisiu] [eued HO
60v'T G280 080 9GY'T Lo (62°0) (62°0) TT°90T T7°90T 9T'S0T 9T'S0T 005¢ 0T 009'T LEE'T ¥v8'0€€ 19972 949 9719
60v'T G280 080 9SY'T Lo (62°0) (6%°0) TT°90T 08'90T 9T'50T §5°G0T 005¢ 0.6 009'T GET'T €81'90¢€ vEE'TE 919 S19
60v'T G280 080 9GY'T Lo (6%°0) 74 08'90T S8°0TT §G°G0T 9€'90T 005¢ 0€0'2 009'T 60T'T 6v8'v.¢C vEE'TE S19 19
250'T S08°0 080 180'T 1.0 9.°¢ ¥5'€ S8°0TT s 95°90T LT'L0T 00¢e ove'T 00v'T €86 STS'Eve vEY'8T 719 €19
250'T S08°0 080 180'T 1.0 5S¢ 8¢ s CTeTT LT'L0T 12°10T 00¢e 0ze'T 00v'T 606 080'52¢C v.9'.2 €19 219
250'T S08°0 080 180'T 1.0 8t 1104 CTeTT SOVTT 11°10T T7'80T 00¢e 00v'T 00Y'T 161 90v'L6T 66.'T0T 19 719
¢6E 920 080 SOy 90 184 STV SOVTT 9€'9TT 16'80T 1111 00ST 097'e 006 18€ L09'56 109'56 719 019

Mueg Yya Joydadsaiu] [eued HO

S S/ S S/
mm‘_Mr\__ovm_n_ bﬁ_o\o_mv> o:mw_uhmnmo mm‘_Mr\__ovm_n_ bﬁ_o\o_mv> s sm sp sm s/p s (ww) (sd)) ~ [ABEBINWND | yoe3 oL woid
syeway uaIpetD |(w) yibuas anis Mol vongndog
Anoedes ubissq Anoededs adid |jn4 (w) Burianod (w) |9A9] punot (w) 19A8] MaAU] : ubisag fi0InguIuod SpoN

uone[nofe) alnelpAH :S18mas unu ] pasodold €/ a|qel

(/1) Al PIISI

7-27



Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow Ci

658'L 986'96'T . 0 d1S newsiseN 0} MOJ} [e30.L
[423 688'78 . 68818 d1S newsiseN (ea1e £2TVSA)
129'T €56°0 080 189'T 80 00C 0c'9 §6°20T 05°¢TT T¢v0T 1Sv0T 005¢ 006 009'T €L0'T 168'69¢ 0 d1S newsiseN 7SO
129'T €56°0 080 189'T 80 AN 89'8 05°¢TT LE7LTT 65°90T S6°90T 005¢ 006 009'T €L0'T 158'59¢ 0 SO €S9
129'T €56°0 080 189'T 80 898 128 LE7LTT 00'8TT S6°90T 66°L0T 005¢ 009'2 009'T €L0'T 158'59¢ S8v'LS €S9 A9
8¢ 6980 080 €6¢ 9.0 19'¢ 00°C 00'8TT 00'8TT T9°€TT [4Ac1% 000T 0T9'T 002 (444 G8Y'LS S8Y'LS ¢SO 189
13M3S [eMSNYD
v8 6.8°0 080 ¢l8 L0 6¢'8 1L 00'8TT 00'8TT 6€°80T 87'60T 000¢ 0LT'2 002'T 019 088°0ST 0 2S99 €51
8¢ 6980 080 €6¢ 9.0 ve'L ey 00'8TT 09°.TT 86'60T Sy'eTT 000T 0Lr'e 002 €61 6TT'EY 9zL've €51 s
8ET 0€8°0 080 vl €L°0 Ly 00°C 05°.TT 00°2TT S9°CTT it 002 ove't 009 4 £6€'8 £6€'8 s 51
19MaS eyrewe|I]
009 6680 080 029 6.0 00C 8¢'¢ 00'8TT 00°0¢T 06'vTT 29'9TT 00ST 0852 000'T ey T9L°L0T T9L°20T €51 1SS
19Mas andinxeys
¥98'G 660'T 080 620'c 96°0 00C 86°C §6°L0T S¥'0TT 81°€0T 62'70T 006T 086 ¢X0002 82L's L¥2'96S'T 0 d1S newsiseN 0TdS
¥98'G 660'T 080 620'c 96°0 6v'¢ 688 S¥'0TT LE°LTT 61°G0T T€90T 006T 086 ¢X0002 8zL's L¥2'96S'T 0 0TdS 64S
¥98'G 660'T 080 620'c 96°0 68'8 05°L LE°LTT 29Tt T€90T 15°90T 006T 009 ¢X000C 82L's L¥2'96S'T 0 64S 84S
¥98'G 660'T 080 620'c 96°0 05°L S6'7 29Tt S6°CTT 25°90T €8'90T 006T 009 ¢X000C 82L's L¥2'96S'T 0 84S L4S
¥98'G 660'T 080 620'c 96°0 S6'v 00°C S6°CTT L2TTT £€8'90T 0T°20T 006T 009 ¢X0002 82L's L¥2'96S'T 0 LdS 94S
¥98'G 660'T 080 620'c 96°0 00C 06'v L2TTT ANt 0T°20T 9¢€°.0T 006T 009 ¢X0002 8zL's L¥2'96S'T 0 9dS Sys
¥98'G 660'T 080 620'c 96°0 00C 69°¢ At T6'9TT 92°0TT Y0 TTT 006T 00S'T ¢X000C 82L's L¥2'96S'T 0 SYS vds
¥98'G 660'T 080 620'c 96°0 9°€ €0y T6'9TT 1S°LTT 0T'TTT 9e'TTT 006T 009 ¢X000C 82L's L¥2'96S'T 0 2= €ds
¥98'G 660'T 080 620'c 96°0 €0y 00°C 1S°LTT 08'STT 9e'TTT €9'TTT 006T 009 ¢X0002 82L's L¥2'96S'T 0 gds (2=
¥98'G 660'T 080 620'c 96°0 00C 88'C 08'STT 6'9TT €9'TTT 68°TTT 006T 009 ¢X0002 8zL's L¥2'96S'T 0 cds Tds
13MaS Muna ] peoy Jnduelns
3 £9L'S €9L'S TdS (ease v2€-S)
|14 9v9'e 99'e TdS (eaue Y9€-50)
Gsm (s7w) ip/p Gsm (57w
abaeyasiq | AnoojaA  |ones yidaq| abreyssia | A190jaA s/p sm s/p s/ s/p s (wuw) (sdj) |eAmEINWND | Yoel oL woid
syeway uaIpet9 |(w) yibus anis moj4 vonendog
Anoeded ubissq Anoededs adid |4 (w) Burianod (w) |9A9] punodo (w) 19A8] WaAU] : ubisag fi0InguIuod SpoN

uone[nofe) alnelpAH :S18mas unu ] pasodold €/ a|qel

(£/2) Al PIISI

7-28



Final Report on Water Quality Management Plan for Ganga River

Volume I11-1, Sewerage Master Plan for Lucknow Ci

. S6T  |eeveee | sovil S490 |o1aBreLpsip feroL
(vTzso)nuniL oo | 122 2050 080 08¢ o 60'Y Sy €6'60T SY'OTT 8'v0T 02'S0T 3144 €88 006 06T £19'ch £19'ch Sd90 ueseH lIzepy
(v1zs0)quniL 92 | T06'T 9790 080 ¥96'T 150 98'C §8'¢C €6'60T €6'60T 8701 8701 195y L | 00T’z PET'T 018'082 | 0 Sd9D 10
(1zso)uniL 9o | T06'T 9v9'0 080 ¥96'T 150 98¢ €6'C €6'60T 0€'0TT 8'v0T YT'S0T [07As14 TLE'T 00T'C vET'T 018'082 96v'LT 110 810
1amag BIe ousy 810 Bre oysy
(0zso)un1L 92 | 8T6'T 2590 080 186'T 150 €6'C 66'C 0€'0TT 29'0TT YT'S0T 0¥'S0T 8vv SOT'T 00T’z 290'T yTE'€9Z 629'LT 810 LT1D
ooeide +=,_Nmomc_szmcm {110 +=._w“_n__m”wmmﬂm
(6180)MunIL 90 | 966'E 6SE'T 080 62Ty 6T'T 66C 66'C 29'0TT eTTIT 0¥'S0T 06'S0T 2€0T 91§ 0012 266 §89'GYZ €59'2T LT1D 0210
ureiq Jezeg euiyd 0zZLD | ureiq fezeg eulyd
(8180)un1L 90 | €18'C 60T'T 080 906'C 160 1433 29 eTTIT 08'0TT 06'S0T 0T'90T SovT T8¢ 056'T 6 2e0'€eT TEL'6 0210 2210
1amas IpUeIN LeAISEYD | YES 8860 080 fasic] 180 Se'e 09¢ €8'0TT YoTIT 87'90T 70'80T T€9 86 006 18 TEL'6 TEL'6 [adke} 29
(21'91S0)MUNIL 9D | L€2'C SE0'T 080 11€'C 16°0 L1 6LT 08'0TT 82°0TT 0T'90T 95'90T 0SvT 199 008'T 206 T0€'€CT 2zeeT 2210 G210
James ‘py Areyoiny G¢10 ‘pyd Areyoiny
(5T80)unIL 90 | ¥12'C S20'T 080 882'C 060 6LT 0T 82°0TT 88'60T 95'90T 06'90T 6LVT €05 008'T 878 6.0'0T2 8TT'LT G210 1210
Jowos Eazem TLE'T 69v'C 080 osr'e JAR4 160 0T 88'60T 92'0TT 65°20T 06°20T YT 9 002'T €6 8TT'LT 0 1210 ZOM
250'T 960'T 080 180'T 96'0 0T 62T 92'0TT qTett 06°20T §5'60T vSL we'T 002'T €6 8TT'LT 8TT'LT ZOM EOM
JuniL 90 G/8'T €E0'T 080 LE6'T 16°0 SL0 690 7’601 T.°60T 06'90T €2'L0T 1621 44 059'T 6LL T96'26T 0 1210 6210
ureid /a 43N 6210 ureid s/a ¥3aN
(¥1S0)unIL 90 | ¥88'T LEO'T 080 9v6'T 16°0 69°0 cLo T.°60T 62'60T €2'L0T 62°L0T €8¢T LL 059'T 6LL T96'26T v29'2T 6210 V0€LD
(e1S0)un1L 9D | 880'T S¢L0 080 1749 90 180 10T 62'60T 70Tt 62°L0T 62°20T 81€C 65T'T 00S'T Lel 182'08T 9€5'02 V0ELO V6EL0
L2l 9vE'T 080 18 8T'T SL0 S7'0 65°0TT vE0TT 8'80T 68'80T ove A" 006 €6 9e5'02 0 V6ELD ad
jomas e 11§ S¥6°0 080 12§ €80 Sv'0 §s€¢ vE0TT 6Y'ETT 68'80T yT0TT T69 098 006 €6 9e5'0C 9€5'0C ad €d
(z180)un1L 90 | 0€6 T1L0 080 196 290 T €50 70Tt T0°0TT 64°L0T G6°L0T ¥61C T8¢ 007'T 99 TGL'6ST 09€'TE V6ELD [3ARe]
yIe'e 805'Y 080 ver'e S6'€ 860 10T 6T°0TT 65°0TT 90'80T €7'80T L€ T 0S0'T orT 09€'TE 0 €v10 cgas
S BEDHES T6L 9.0'T 080 118 60 10T S6C 65°0TT T6'V1T €7'80T 18'0TT 59 1SS'T 0S0'T ort 09€'TE 09€'TE cgs €ds
(0180)unIL 90 | 029 1160 080 269 080 16°0 SS'T T0°0TT L0°'TTT G6°L0T L€80T 216 €8¢ 050'T 81§ 16€'82T 620'€CT €10 91D
e 1160 080 €5€ 080 Wl 680 L0TTT 29'0TT 28'80T 06'80T 285 Ly 052 L6V 620'€CT 169'€ 910 ovs
8¢ G201 080 16€ 060 680 26¢ 29'0TT SO'ETT 06'80T 06'60T 097 097 052 [4:i4 8EE'6TT €9L'YT ovs EvS
ISV EIDHES 8ve GE0'T 080 15¢ 16'0 L0'€ ST SO'ETT SOVIT 06'60T Sh'eTt SEE 958 009 a4 §.S'70T 909'vZ EvS s
98 S€9°0 080 68 950 19T T SOVIT 69°LTT SPeTt ZA 10 109 S66'T 0S¥ (44 696'6L 696'6L s Svs
(T1S0) UL 90 | 1€ 8€8°0 080 143 .0 18T 9T L0°'TTT €CTIT L€'80T 9/'80T 069 69¢ 05 0€ 29¢'S 29¢'S 9¥1D 1510
wmhmh_wm_n_ >~A_mn_\w_hwv> o_umwuﬁ\_wawn_ wmhmh_wm_n_ >~A_mn_\w_hwv> R sm sip sm R sm (ww) (sdp) SARINWND |- Yoes oL w4
syjaeway walpels |(w) yibus o215 Mo|q uoneindog
Anoedes ubissq Ayoedes adid [1ny4 (w) Burisnon (w) [9A8] punous (w) [aA8] MaAU| ubisag fionguuos 8poN
(e/€) A LISIA
uonenajed adljnea U>I ‘S1aMaS MunJ | UmmOQO\_n_ €', 9|gel

7-29



Final Report on Water Quality Management Plan for Ganga River
Volume 111-1, Sewerage Master Plan for Lucknow City

Table 7.4 Lucknow: Exisiting and Sanctioned Pump Stations

Exisiting/Sanctioned pumps . Total Allowable Sump Rising mains
Pump station Status installed | discharge™ | capacity
Ipm Ips Head (m) Ips Ips m3 dia (inch) Length (m)
CGPS E | 5 | 36480 608 18 3,040 2,027 445 1200 990
G.H. Canal IPS s | 4 | 91980 1533 20 7,932 5,288 768 | 1400 3600
2 | 54000 900 15
TGPS E 5 4,320 72 18 360 240 74 900 1090
Mohan Meakin s | 3 4,920 82 24 7,380 4,920 46 400 800
2 2,460 41 16
Kukrail No.1 S | 6 | 69300 1155 20 6,930 4,620 1,662 1800 4655
MPS at Guari s 6| 102000 1,700 26| 10200 6,800 2,431 2100 4100

Note (1) : Allowable discharge is installed capacity less 50% reserved as standby.

7-30



Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow City

698'T 8eL'e LLY'L GTIZ'TT €E6'T 998‘c 1€L'. 16G'TT 002°0T S ueng Je SdiN
8€g 90T €46TC 622'c ¥8¢ 199 VET'T TOL'T d E'ON [refn
Tve €89 99¢'T 670°C 291 1443 8¥9 ¢Ll6 d C'ON [lenjny
¥GE'T 80L'C LTV'S STAR:] o't £80°¢C L9T'Y 0529 0€6'9 S T'ON [refn
§6¢ 065 18T'T TLL'T €0¢ sov 018 GTC'T 09¢€ 3 Sdol
T6T 4215 ¥9. WT'T 69 6ET 8/¢ LTy d Sd eMingd elun-y
29t 1443 819 ¢l6 011 0ce 047 099 08g'L S UB{es|N ueyoN
ver'T Lv8'C ¥69'S e’ 4414 ¥86 896'T 1G66'C d Sd emind ulein
€L L't 768'C ove'y 679 8¢T'T LIv'T GTL'E 2€6'L S Sdl [eue) 'H'9
S6¢ 069 18T'T TLL'T 68¢ 6.9 LGT'T 9eL'T ov0'e 3 Sd90
Mdu Bne 3d GTxyd ydu Bae »d GTxyd (sd)
0€0¢ 1104 Aoedes | smels | suoneis dwnd
pa||elsu|

(sdy) abaeyasip ubiseq

111 9AIRUISI R

ubise@ uonels dwind (/1) §'2 8|qeL

S0

(3du) »ead-uoN
(6ne) abeiany
(1d) >tead

7-31



Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow City

Moy} yead paroaloid x G'T sI Ajoeded pajjeisul palinbay

00T'Y 00TZ X ¢ ST 00v'TT 000'.G | 0S6 4 GIZ'TT | LIV ov9'TT 002'8S | 0.6 4 16G'TT | TEL'L Leng e SdiN
00TTXZ:0€02 ‘ ‘ ‘ ‘ ‘ ‘ ‘ ‘ .

ON [renn
00L 00TIXT:STOZ ovee 00¢9T | 0l¢ [4) 6¢C € €aT ¢ oL T 00¥ LT | 06¢ 9 TOLT VETT €'ON [ledqno
00¢ 006%¢-0€0C 0072 000‘'T¢ | 0SE 9 6102 99¢'T 080'T 008'0T | 08T 9 ¢L6 879 C'ON [lenny

006XT-GT0C )

GG9'y 008T XT T 091’8 0080 | 089 [4) STANS] LTV'S 09€'9 008‘TE | 0€S 4 0S2'9 L9T'Y T'ON [leny
065°C 009X T 008'T 000'8T | 00€ 9 TIL'T 18T°T 092'T 009'¢T | 0T¢ 9 GIZ'T 018 Sdol

. 00.X¢-0€0¢ . . ‘ ‘

eMINd elun

08€'¢ 00/XT:ST0Z 00CT 000¢T | 00¢ 9 WTT 9L 0cy 00¢'v 0L 9 LY 8.¢ Sd d elunT
000' 009 14} 020'T 002'0T  0.T 9 ¢L6 879 099 009‘9 01T 9 099 (0147 U»eaN ueyoy
068 009T X ¢ 0v9's ooz'sy | 02l [4) e’ 769'S 000'E 000'0E | 00S 9 1G66'C 896'T Sd eMmind UlleiN
0002 009T X T 6 ovv'y 002z | 0.€ et ove'y 768'C ozl'e 009‘8T | OTE 4 GTL'E L1¥'T Sdl [eueD 'H'O
000°C 00TTXT 008'T 000'8T | 00€ 9 TLL'T 18T°T ovL'T 00v'LT | 06¢ 9 9eL'T IST'T Sd90

w ww (w) |[(sdp) 1oy wdi sdi ON | STx2d (sdi)xd|(sdl) jeoy  wd sdi ‘ON | §T«d (sdI)>d

. peay
bus eIp oe1s 002 ST0C suoness dwing
urew Buisu pasodold sdwnd pasodoid

111 3AneuIR) Y

ubisep uonels dwnd (g/2) §°2 8|1qeL

7-32



Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow City

9¥9 ove 0'S €GTC vET'T E'ON [refn
0Ty v6T 0'S 99¢'T 879 C'ON [lefny
6¢¢ €8 0'S ¥9. 8.¢ Sd eMingd elun-y
80L'T 065 0'S 769'G 896'T Sd emund uiuei
veT 44" 0'S 8T'T VLT 17 8v9 ovy un{es|N Ueyo
eve'e 6TEC 0'S 'S vZ's TeEre LLY'L 1€L°L Len9 je SdN
G29'T 0S2'T 0'S ] G9'9 ¢997 LTV'S L9T'Y T'ON [resfn
898 eyl 0'S 'y LTS 89. 768°C LLY'T Sdl [eued 'H'9
251 eve 0'S v0'1T ¢St 172 18T°T 018 Sdol
1251 LVE 0'S 8¢9 79 Syy 18T°T 1GT'T Sd90
0€0¢ §102 (unw) 0€0e GT0C ew 0€0¢ G102
Aoedeo m”_ﬁ"w_._._ sl vm%ﬁ”ﬁvwmm (sd}) smoy) xead uoness duind
dwns paiinbay cm._mwn_ BuipjoH dwns Bunisix3 \mc:._w_xm_

ubise@ uonres dwind (g/€) 52 a|qeL

7-33



Final Report on Water Quality Management Plan for Ganga River

Volume 111-1, Sewerage Master Plan for Lucknow City

£002/0T/£2 - £002/6/€2 BuLinp UoNoUNY 10U PIP LS 84} asnedaq eyep Bunio Ag pajendfed ate afelany pue ‘UIN ‘XejN ‘910N

16'66 |08 9/ LT 90+39Z |e¥ |2tz |s¢  |soT [66'S [02T [z0T |16z [S92 |pSL |oT'iE JOVHINVY
96'66 |/8 Gl 00 90+39°T €2 |S.T |9T |99 |99 98T |6  |e9z [.5L vl [leSTE NI
86'66 |T. Ll GeL 90+3T€ |98 |262 |L&  |T9T |0z9 08T |LTT |80€ [T2L |L9L ||L6'% XVIN
86'66 |88 €8 GeL 90+30€ [ez |¥6T |0z  |ZeT |- - - - - - 1€'GE y0-uer
96'66 |68 G8 002 90+39°T |[€z |ozz [6T  |62T |- - - - - - G9'EY £€0-08Q
86'66 |68 8 LT 90+3T'€ [vz  |6T2 [T |90T |- - - - - - 2€'6€ £0-"ON
86'66 |16 08 008 90+3T¥ (S e8¢ [ez  |eTT |- - - - - - G9'ET £0-100
- 68 LL - - Gz stz |eT |8 | - - - - - 0T8T £0-des
- /8 GL - - 8z etz |91 [s9 |- - - - - - ILAAS £0-bny
- /8 LL - - Gz |s6T /T |er |- - - - - - 16vY €0-Ine
- 98 Ll - - T |e6z |9z letT |- - - - - - 08¢ €0-ung
- 08 18 - - &y [8zz |1 (19T |- - - - - - G8'EE £0-AeN
- 09 €9 - - T, |S/T |ee |68  |99G |SLT (80T |eoe (992 192 |6STE £0-1dv
- 19 19 - - 69 |8.T |26 |96 |€T9 |9S'T |LTT |80€ [T2L |1SL |vee €0-1eIN
- 65 €9 - - 98 |0tz |9t  [z6 |oz9 |08T |6 |€9z [.5L |v¥L |s8'8E £0-02
NdW | SSL [ aog || mo ul mo [ u [moJ u [wmo] u [wo [ u Jwo [ u ain
% (IWOOT/NdIN) (1/6w) (1/6w) (1/6w) (1/6w) ) Moy} aled
SyJeway Aouaroyq od SSL aod 0d dood Hd [el01

e1eq JUBNY3 7 Mojju| Ayiuol sbedsay :

dls lueBreineq g2 sjgeL

7-34



SPA0A
W

01400mm
750

forsoomn
=100

Y s
S S
"»:’ \"‘g%'/')l
Y ‘Q& : @,,ﬁ

NODE
Size (mm) | Length (m)
CTI1 - CT2 1200 668
CT2 - CT3 1400 493
CT3 - CT4 1400 360
CT4 - CT5 1800 28
CT5 - CT6 1800 934
CT6 - CT7 1800 48
CT7 - CT8 1800 1069
CT8 - CT9 1800 1127
CT9 - CT10 2200 664
CT10-CT11 2200 1533
CT11 - Pl 2200 600

SCALE

0
|

1000 2000 3000 4000 5000m
| | | ! |

SEWERAGE MASTER PLAN
IN LUCKNOW CITY

DISTRICT (including FSA N Population Wastewater Generation (MLD)
STRICT _(including FSA No.) 2003 2015 2030 | 2003 | 2015 | 2030
DISTRICT -1 (131) 169,099 252388 410279] 1944|3413 6359
DISTRICT - 11 (127~130) 281373 4847911 863395  3231)  65.49| 13383
DISTRICT - I (121, 122, 125, 126, 132) 870,028| 1,379,160 2204.029|  99.88| 185.93| 341.62
DISTRICT - 1V (123, 124, 133) 1,142974| 1489,248| 1,946986| 21324 251.69 301.78
Total 2463474| 3605,587| 5424689 36487 537.24| 84082
ol P St s Sewage Flow (MLD) emark
. tall tatus 1
o.| Pumping Station atus 01 200 emarl
1| 1GPS Existing 3430 50.98 | +Mohan Meakin
2 | cGrs Existing 49.33 50.20
3 | Lunia Purwa Proposed 1201 3283
4 | Mohan Meakin | Sanction 18.14 27.73
5 | Kukrail No.1 Sanction 179.11 233.71 | (2015): + CGPS = TGPS + Kukrail Nala
(2030): + TGPS ~ Kukrail No.2 & No.3
6 | Kukrail No.2 Proposed 2748 58.75 | * Lunia Purva
7 | Kukrail No.3 Proposed 49.25 92.53
8 | Guari Sanction 320.54 322.19 | (2015): + Kukrail No.1 = GH Canal
(2030): ~ Kukrail No.1
9 | GH Canal Sanction 93.92 124.68
10 | Martin Purwa Proposed 79.23 245.99 | (2015):+ CG Refief sewer
(2030): + CG Relief sewer + CGPS + GH Canal
Capacity (MLD)
No.| Treatment Plant | Status Remark
2015 2030
1 | Daulatganj Existing 56 56 | District - 1
2 | LDA Colony Sanction 10 14 District - 1
3 | Kakraha Sanction 345 345 | District - 111
4 | Khwajapur Proposed - 135 | District - 11
5 | Mastemau Proposed 100 305 | District - IV
Total 511 855
District No. Location Name of Sewer
District-1 | LMI - HR3 LAKARMANDI SEWER
MBI - HRS MUSABAGH SEWER
HRI - Daulatganj STP HARDOI ROAD TRUNK SEWER
District- 11 | SNO - Khwajapur STP SAROINI NIGAR SEWER

SN2 - Khwajapur STP
KNI - Khwajapur STP

CHILAWAN-GARAURA SEWER
TRANS SHARDA TRUNK SEWER

District - 11l | NN1 - Kukrai No.2 PS
KR3 - Kukrail No.2 PS
KLI - Kukrail No.l PS
GN3 - Guari MPS

MAHNANAGAR SEWER

KUKRAIL NALA INTERCEPTOR RIGHT BANK SEWER
KUKRAIL NALA INTERCEPTOR LEFT BANK SEWER
GOMTI NAGAR NO.1 SEWER

GLO - GL6

GRO - GH Canal PS
SR1 - Mastemau STP
SS1-LS3

LSI-GS2

GS1 - Mastemau STP

GN7 - Guari MPS GOMTI NAGAR NO.2 SEWER

GMI - Guari MPS ‘GOMTI NAGAR MAIN SEWER

VNI - Kukrail No.3 PS VIKAS NAGAR SEWER
District - IV | CT1 - Martin Purwa MPS CIS GOMTI RELIEF SEWER

‘GH CANAL INTERCEPTOR LEFT BANK SEWER
‘GH CANAL INTERCEPTOR RIGHT BANK SEWER
SULTANPUR ROAD TRUNK SEWER

SHAKUPUR SEWER

LILAMATHA SEWER

GHUSWAL SEWER

LEGEND

=== Municipal Boundary
Existing Sewer

Proposed Trunk Sewer
Proposed Rising Main
Proposed SPS
Proposed STP
[FSATST] Feture Service area
@ 1IR1 Node Number

-
® Ex Ps
7 Exising STP

-

T
@®

posed Facility (2030)
nctioned Facility

DISTRICT -1 (including FSA131)
DISTRICT - II (including FSA127~130)
DISTRICT - III (including FSA121, 122, 125,
DISTRICT - 1V (including FSA123, 124, 133

, 126, 132)
)

s J
leA JAPAN INTERNATIONAL COOPERATION AGENCY

Z&¢ TOKYO ENGINEERING CONSULTANTS CO., LTD.
CTi CTI ENGINEERING INTERNATIONAL CO., LTD.

PROJECT LOCATION FIGURE 7.1
THE STUDY ON WATER QUALITY MANAGEMENT PLAN |  LUCKNOW
FOR GANGA RIVER IN THE REPUBLIC OF INDIA CITY SEWERAGE MASTER PLAN

7-35




T
.
( N\ FSA126 \> N
FSAI22 \
N A\ _
7 \ PN
P ’

FSA132

Proposed Collection

&
Treatment Capacity in year 2015

Sewage Flow
No.| Pumping Station Status (MLD) Remark
1 | TGPS Existing 34.30 | + Mohan Meakin
2 | CGPS Existing 4933
(’ 3 | Mohan Meakin Sanction 18.14
/ P 4 | Kukrail No.1 Sanction 179.11 | + CGPS + TGPS + Kukrail Nala
/ V4 &7 5 | Guari Sanction 320.54 | + Kukrail No.1 + GH Canal
y / \\¥ 6 | GH Canal Sanction 93.92
i /)] 7 | Martin Purwa Proposed 79.23 | + CG Relief sewer
[ >
‘ ESA
131 Capacit
No.| Treatment Plant Status (]i:}[azg)y Remark
1 | Daulatganj Existing 56 | District -
2 | LDA Colony Planned 10 | District - T
3 | Kakraha Sanction 345 | District - 111
4 | Mastemau Proposed 100 | District - IV
Total 511
FSAI23 O\
\
X
S~ LEGEND
™ ) mimim Municipal Boundary
FSA124 \/ <¢— Sewer
/ <qk== Rising Main
Vi ® Puming Station
A T | Treatment Plant
P rd m—= River/Nala/Canal
[[FSA131] Feture Service area
NOTE:
<— ® L1/ : Existing Facility
SCALE <— ® 1/ : Sanctioned Facility
(R WOPO 20‘00 BQOO 4900 5q00m : Proposed Facility (2015)
L 1
IS
S
® PROJECT LOCATION FIGURE 7.2
JICA JAPAN INTERNATIONAL COOPERATION AGENCY
5% TOKYO ENGINEERING CONSULTANTS CO.. LD, THE STUDY ON WATER QUALITY MANAGEMENT PLAN |  LUCKNOW | PROPOSED COLLECTION & TREATMENT CAPACITY
CTi CTI ENGINEERING INTERNATIONAL CO.,LTD. FOR GANGA RIVER IN THE REPUBLIC OF INDIA CITY YEAR 2015

7-36




	CHAPTER7 PRPPOSED MASTER PLAN
	7.1 Summary
	7.2 Storm Water Drains
	7.3 General Assessment: Physical Condition of Trunk Sewers
	7.4 Sewerage District I: Daulatganji STP
	7.5 Sewerage District II: KHW Ajapur STP
	7.6 Sewerage District III: Kakraha STP
	7.7 Sewerage District IV: Mastemau STP
	Tables
	Figures
	Figure 7.1
	Figure 7.2





